o/

United States Department of the Interlor

GEOLOGHLM,SURVEY
P. 0. Box 2857
Raleigh, NC 27602

August 8, 1978

Mr. John D. Wray, Deputy Chief L
Water Resources Planning Section A8 demSorm~To Tha Ao

Division of Environmental a W N Ty -
’ : A YAt o e .
Management, DNR&CD ‘g\ Allopiapie U (D7Evr MGT SR

P. 0. Box 27687 \5,
Raleigh, NC 27611 Soe o carhyoas STovsor Mndiyss

Dear John:

I have computed the estimated allowable draft for those public water
supplies that were not computed during the regular project because a
carry-over storage analysis was required. Before the computations were
made, I called and/or visited these cities to determine if the source
and raw-water storage data were still accurate. The ailowable drafts
[...]
0.25 mgd, estimated.
TREATMENT :

Prechlorination, coagulation with alum, sedimentation, rapid-sand fil-
tration, adjustment of pH with soda ash, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT;

0.345 mgd.
TUMPING CAPACITY:

Raw water, 0.7 mgd; finished water, 1.1 mgd.
FINISHED- WATER STORAGE:

Two clear wells, 200,000 and 15,000 gallons; one elevated tank, 100,000
gallons; one standpipe 100,000 gallons. Water stored in an additional
28,000 gallon standpipe is used to backwash the filters.

FUTURE PLANS:

No definite plans in November 1972. Preliminary consideration has been
given to upgrading the filter plant and doubling the treatment capacity.

WATER-RESOURCES APPRAISAL:

Surface water: Mount Pleasant is in an upland area in eastern Cabarrus
County. The town is drained by tributaries of Dutch Buffalo Creek, a
tributary of the Pee Dee River. Minimum flows of streams draining the
immediate vicinity of Mount Pleasant generally exceed 0.015 mgd per
square mile. The average discharge of streams is 0.7 mgd per square mile,
and the 7-day, 2-year low flow is 0.06 mgd per square mile. The amount
of water treated at the filter plant is not metered. The average use



46

MOUNT PLEASANT, CABARRUS COUNTY

estimated on the basis of hours of operation of the treatment plant is
0.3 mgd. 1f water use increases, additional raw water and treatment
capacity will be required. Sufficient water to meet future demand could
be obtained by providing storage at the raw water intake.

Ground water: The eastern half of town is underlain by slate and undiffer-
entiated volcanic rocks and the western half is underlain by greenstone
schist. Prior to construction of the present system, the municipal
supply was obtained from four wells with reported yields of 30 to 50 gpm.
The yield of two of the wells was reported to have declined significantly.
The water was moderately hard and the iron concentration in water from
one well was as high as 0.4 mg/1.

Although the town has no plans for future use of ground water as a
source of supply, moderate supplies of 0.025 to 0.035 mgd per well can be
developed. Supplies of this magnitude are adequate for many needs.



47

CITY OF MOUNT PLEASANT

04//04
Bﬂf/g/o
=
S p’eé,
2 #
*
D)
bt §
" ST {
/ A/"
!
{
\
\
\
\
\ S
\ S
| 3
\ x
MOUNT \
\
PLEASANT
2 Miles

m —

%toke A Treatment  plant

MSewoge treatment plant \\Sewoge outfall



MOUNT PLEASANT, CABARRUS COUNTY

48

ANALYSES
(In milligrams per liter)

Source, or type of

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 6-24-65 6-24-65 11-16-72 11-16-72
Copper CW) . vemevenennise 0.011 0.011
Cobalt (Co)..vvuveinnenn. | m—mmmmmmee | e .000 .000
ZIne CZ0) ivesisoeinsnnens | =ertm—tme | e — .020 .012
Chromium (Cr)............ | ———=—m——— | —mm——— e .000 .000
Boron (B).............oe. | = | =~ — 030 .000
Strontium (Sr)........... | === | —mm——m———— .002 .001
Barium (Ba).............. | ——————mme | e .000 .000
Mercury (Hq).........vvu. | =——————o - | - <.005 <.0005
Lead (Pb)........ ... | —m—mm——m | o —— .000 .000
Lithiom (Li)............. | —————————— | === .000 .000
Cadmium (Cd)............. — | .000 .000
Cyanide (CN)........cvu. | m—mmmmmmmee | e .00 .00
Chloride (C1)............ 5.8 8.3 7.0 13
Manganese (Mn)........... 01 .01 .170 .023
Iron (Fe).we'oeoneeeanan. .02 01 . 640 .000
Calcium (Ca)......vvuun.. 13 13| e |
Magnesium (Mg)........... 5.1 5.2 | e | e
Sodium (Na)...oeeouuunn. .. 6.8 L s ] [ ——
Potassium (K)............ 1.1 1A | et | e
Fluoride (F)......uu..... .1 B T T ——
Silica (Si02)............ 19 18 | e | e
Bicarbonate (HCO3)....... 67 101 @ e ] e
Carbonate (CO3).......... 0 0 o i | e
Sulrate (SO4)............ 5.8 20 | e\ sl
Nitrate (NO3)............ .3 3| e e
Dissolved Solids......... 94 146 | mmmmmmmee | e
Hardness as CaCO3:

g e N 54 54 | mmmmmmm—m— | s

Noncarbonate........... 0 o T T S S, S ———
Alkalinity as CaCO3...... 55 83 | e Mt
Specific conductance

(micromhos at 25°C).... 131 218 | mmmmmmmeem |
PhH s sl i s hm wmie smasad® e o 7.0 8.0 | —mmmmmmmmm | mmmm e
Temperature (°C)......... 20.5 | ——emmm———— 15.5 15.5




49

CATAWBA COUNTY
WATER-RESOURCES APPRAISAL

Catawba County is in the west-central part of the Piedmont Province.
The topography is characterized by rolling hills with moderate to steep land
and stream slopes. The Catawba River, which forms the north and east bounda-
ries, and its tributaries drain the entire county. Three lakes on the
Catawba River (Hickory, Lookout Shoals, and Norman) used primarily for hydro-
electric power development are in the county. The average discharge of un-
regulated streams ranges from 0.7 mgd per square mile in the eastern part, to
0.9 mgd per square mile in the western part. The 7-day, 2-year low
flow averages 0.3 mgd per square mile, and minimum flows generally exceed 0.1
mgd per square mile.

Longview, Maiden, Newton, and Hickory (which also supplies Brookford and
Conover) obtain their water supply from surface sources. Catawba and most
rural domestic supplies are obtained from ground-water sources. The total
population of the county in 1970 was 90,873.

A great variety of rocks underlie the county, consisting principally of
granite, granite gneiss, hornblende gneiss, and mica schist. The rocks at
most places are strongly foliated and fractured and have an ample covering of
weathered material. The depth of weathered material is as much as 150 feet
in some places. The more soluble rocks, such as the hornblende gneiss, have
larger fractures and a thicker cover of soil, and generally, the best wells.
However, no area seems especially poor. The following table shows typical
reported well yields and average depths of drilled wells in the major rock
units in the county:

Yield (gpm) Average

L Maximum | Average | depth (feet)
Granite gneiss 180 21 180
Hornblende gneiss 228 22 216
Granite 40 12 Tl
Mica schist 50 15 L, 173

Topography, as well as geology, affects the yields. Wells located in
broad-flat areas, sags or draws have the best yields with wells on hills
generally being poor, although there are exceptions.

The chemical quality of ground water is good and is acceptable for most
domestic and industrial uses without treatment. The water is soft to
moderately hard. Iron concentrations from some wells are higher than desira-
ble but are generally less than 0.3 mg/1.

Ground water will continue to be an important source of supply for small
municipalities and for industrial and domestic use in areas remote from
municipal systems. It 1s estimated that the amount of ground water available
in the county is 0.4 mgd per square mile.



$JWOISND QOG UDYE $S37 §

2,61 Ul swaysAs Jajom |odioiunw AQ paAIds soaly
NOILYNVIdX3

SI3WO04SNd QOG UDY} 3JOW

ALNNOD  VEMVLVD

= =| ———| ) — ]
SITIW Ol S ¥ £ 2 1| 0
08 058 * OBt
N3aivm £ ) T e 4 )
t
— \\ t
\\./
\ 7
s
) \ :
iVl e, 0H0240048 \Xw
\\N £ O i
?\r)#ﬁv\aw: z 1o M H3AONOD {52
. VEMTIVD S 7N
. MITAONOT
s J a N —GbeSE
STroHS
100X%007
=
ALOXNDIH
FXT7
_ _ :
00618 sl 08018



51

HICKORY, CATAWBA COUNTY

OWNERSHIP:

Municipal. Also supplies Brookford and Conover. Total population sup-
plied, about 30,000 in 1971 (7,750 metered customers, 1,400 of which are
in suburban districts).

SOURCE:

Catawba River impounded in Lake Hickory. Lake Hickory is used for hydro-
electric power generation by Duke Power Company. The intakes are located
about 100 feet downstream from the U. S. Highway 321 bridge over Lake
Hickory at lat 35°45%"19", long 81°22'32". The drainage area at the dam
is 1,310 square miles, approximately.

RAW-WATER STORAGE:

Lake Hickory, 41.5 billion gallons. Storage controlled by Duke Power
Company .

ALLOWABLE DRAFT:

Not determined. There are no contractual quantity restrictions as to the
amount of water that can be withdrawn from Lake Hickory.

TOTAL USE:

Average (1971), 4.5 mgd, metered; maximum daily (8-31-71), 5.25 million
gallons.

INDUSTRIAL USE:

2.3 mgd, estimated. Principal users include Hickory Dyeing and Winding
Company, Barrtex Dyeing, Shuford Mills, and Collins and Aikman, Inc.

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, rapid sand fil-
tration, adjustment of pH with caustic soda, postchlorination, and
fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
7.35 mgd.
PUMPING CAPACITY:

Raw water, 15.2 mgd; finished water, 10.8 mgd plus a 3.5 mgd auxiliary
pump .
FINISHED-WATER STORAGE:

Two clear wells, 1 million and 500,000 gallons; two elevated tanks, each
of 1 million gallons; one standpipe, 250,000 gallons.

FUTURE PLANS:

Present plans include: (1) expansion of treatment plant to increase
capacity to 16.0 mgd by end of 1974; (2) construct a 2.0 million gallon
clear well at the treatment plant and a 1.0 million gallon ground storage
tank at the airport; and (3) increase raw-water pumping capacity.



52

HICKORY, CATAWBA COUNTY

WATER-RESOURCES APPRATSAL:

Surface water: There is ample water in the Catawba River to supply the

needs of Hickory for the foreseeable future.

Ground water: Composite gneiss, a light-colored rock, largely granitic,

with a pronounced foliation underlies the Hickory area. keported well
casing lengths, an indication of the depth of overlying weathered rock,
ranges from 20 to 154 feet and averages 68 feet. Yields as high as 80 gpm
have been reported in the area and the average reported yield is 21 gpm.
It is not uncommon for wells drilled in favorable locations, such as low
flat areas and draws, to yield more than 35 gpm.

The chemical quality of ground-water is good. The water is usually
soft, but, locally, may contain undesirable concentrations of iron. Iron
concentrations as high as 2.9 mg/l have been reported.



53

CITY OF HICKORY

Lake
Hickory
bre /
ok
)

£
; = 2
\‘\
e 3
&y >~
A =
2, 2
o
\ & -g /
\ % - )
i
Ly 2 4%
X HICKORY S
-
) VA
/ /
/ /
7 N
321 CONOVER ’/ ;
& e
e A
\‘/"
0 i 2 3 4 5 MILES
 p— - E 1= |
\<?1Mke A Treatment plont
& Sewage treatment plant \<€ewage outfall



54

HICKORY, CATAWBA COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Catawba R.a/ Catawba R.a/

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 5-11-65 5-11-65 3-23-72 3-23-72
Coppet (CU)..veeverennsse — e | e 0.011 0.011
Cobalt (CO)uvrvenninennee | mmmmommee | e .000 .000
Zine Z0)cnmen covereneens SO, [ .000 .032
Chromium (Cr)......vvevvr | mmmmmmmcoe | e : .00 .00
Boron (B)...vvveerennees | mmmmmmmmee S .024 .010
Strontium (Sr)........... e | .000 .000
Barium (Ba).....vevveeene | —mmmmmcmee S .000 .000
Mercury (Hg)...oevevrvinee | oo | <.0005 <.005
Lead (Pb)..vvievnvnnnnnnn e | .000 .000
Lithium (Li)e.ee e e ee | o | e .003 .004
Cadmium (Cd)....veverenen | mmmmm—e - I .000 .000
Cyanide (CN)....vevvvenne | mmmmmmom e | e .00 .00
Chloride (Cl)...cvvvunn.. 4.3 6.7 6.0 8.4
Manganese (Mn)........... .02 .01 l .058 .058
Iron (Fe&)iweeriveiinnenn. .02 .02 -390 .035
Calcium (Ca)..eveverennn. 3.0 8.8 | il e
Magnesium (Mg)........... 1.0 0.8 | | o
Sodium (Nad. ..eceecevesss 4.4 4.8 | o er—amao s
Potassium (K)....v.uuu... 1.3 1.2 | B |
Fluoride (F)ev.vvenenn... -1 1.0 | iR e
Silica (Si02)............ 10 10 | e | )
Bicarbonate (HCO3)....... 11 25 |
Carbonate (CO3).......... 0 0 | e
Sulrate (SO4)....c.uvu... 9.0 5.2 i | e
Nitrate (NO3)............ .3 3 |
Dissolved Solids,........ 42 56 | | e
Hardness as CaCO3:

TOEAL. e s evetenenrenesse 12 25 | _DlNl=ew

Noncarbonate........... 3 A
Alkalinity as CaCO3...... 9 20 ) | e
Specific conductance

(micromhos at 25°C).... 47 73 |
B R SRS S faes o o s s v e e o 6.5 A e e
Temperature (°C)......... 19.5 AJ —————————— 11.5 13

a/ Catawba River impounded in Lake Hickory.



55

LONGVIEW, CATAWBA COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 3,800 in 1971 (1,350 metered
customers, 50 of which are in suburban districts).

SOURCE:

Catawba River impounded in Lake Hickory. The lake was constructed for
hydroelectric power generation by Duke Power Company. The water supply
intakes are located about 0.2 mile upstream from the U. S. Highway 321
bridge over Lake Hickory at lat 35°45'19", long 81°22'41". The drainage
area at the dam is 1,310 square miles, approximately.

RAW~WATER STORAGE:

Lake Hickory, 41.5 billion gallons. Storage controlled by Duke Power
Company .

ALLOWABLE DRAFT:

Not determined. There are no contractual limitations as to the amount
of water that can be withdrawn from Lake Hickory.

TOTAL USE:

Average (1971) 1.0 mgd, metered; maximum daily (3-21-72) 1.26 million
gallons.

INDUSTRIAL USE:

0.6 mgd, estimated. Principal users include J. P. Stevens Co., 01d
Hickory Fabrics, Inc., Piedmont Linen Supply, and Pepsi Cola Bottling
Company .

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, Micro-floc fil-
tration, addition of phosphate compounds for corrosion control, adjust-
ment of pH with lime, and postchlorination when needed.

RATED CAPACITY OF TREATMENT PLANT:

2.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 1.6 mgd.
FINISHED-WATER STORAGE:

One clear well, 750,000 gallons; two elevated tanks, 300,000 and 100,000
gallons.

FUTURE PLANS:

Plan to install one additional 2.0 mgd raw water pump and one additional
2.0 mgd finished water pump. Fluoridation to be added to the treatment
process in 1972.



56

LONGVIEW, CATAWBA COUNTY

WATER-RESOURCES APPRATISAL:

Surface water: There is ample water in the Catawba River to supply the
needs of Longview for the foreseeable future.

Ground water: The predominate rock underlying Longview is gneiss, a light-
colored, laregly granitic rock. The gneiss is strongly foliated in the
area. The depth of overlying weathered material is known to be 120 feet
in some places. The average reported yield of wells in the immediate
vicinity is 21 gpm, with a maximum reported yield of 75 gpm. It is
estimated that 60 percent of wells drilled in low-flat areas and draws
where weathered rock is thickest would yield at least 35 gpm.

The chemical quality of ground water is good. The water is soft,
but locally may contain undesirable concentrations of iron.



57

CITY OF LONGVIEW

Nor th

!

o

/ d Ave
Fryt

=

cr [Nw
)
g |
\
\
L]
- B !
I Ave 1 /
Lo | st S.W. }
1
\
\
LONG VIEW X
N 4 \
s A \
A}
MR
/ —LL'-
; I —
o 9
L e o Longvs,
/__ \,J [4 (/% m
/ -
®
€
64
70 //// cr-
/
/
/// Fork
Hy\AJ\
0 i ) 2 MILES
[ == B E 1
\ﬁnoke

A Treatment plant

mSewage treatment plont \dewoge outfall



58

. LONGVIEW, CATAWBA COUNTY

Source, or type of
water (raw;finished)...

Date of collection

Copper (Cu)
Cobalt (Co)
Zince (Zn).i.iiieeeennnnn..
Chromium (Cr)
Boron (B)..u'eveeennennns
Strontium (Sr)
Barium (Ba)..............
Mercury (Hq)
Lead (Pb)...vivvnrrnnennn
Lithium (Li)
Cadmium (Cd)
Cyanide (CN).vevuverenn..
Chloride (Cl)....ovv.nn..
Manganese (Mn)
Tron (F€)ivivirrnnennnnnn.
Calcium (Ca).............
Magnesium (Mg)
Sodium (Na)...eeeuernnn..
Potassium (K)..
Fluoride (F)uviveeewuen..
Silica (Si02).....c.vv....
Bicarbonate (HCO3)
Carbonate (CO3)
Sulrate (S04)
Nitrate (NO3)............
Dissolved Solids

............

-----------

...........

Specific conductance
(micromhos at 25°C)....

PH.agleifisimens e o oo acnoness

Temperature (°C)

ANALYSES
(In milligrams per liter)
Catawba R.

Raw Finished
3-23-72 3-23-72
0.015 0.012
.003 .001
.003 112
.00 .00
.000 .000
.000 .000
.000 .000
<,0005 <.0005
.000 .000
.005 .005
<.,001 .000
.00 .00

6.6 8.0
054 .000
.348 .049

2.6 5.7

1.3 1.2

5.8 6.2

1.0 1.1
.2 .1

7.5 7.8

18 18

0 0

2.0 6.4
.6 .6

37 47
12 19
0 15
15 15
55 73
6.6 6.9
12 12




59

MAIDEN, CATAWBA COUNTY

OWNERSHIP: *

Municipal. Total population supplied, about 2,400 in 1972 (902 metered
customers, 40 of which are in suburban areas).

SOURCE:

Maiden Creek impounded in Maiden Lake. The intakes are located at the
dam about 1/2 mile northeast of Maiden at lat 35°35'04", long 81°11'30".
The drainage area at the dam is 9.1 square miles, approximately.

RAW-WATER STORAGE:

Maiden Lake, 50 million galloms.
ALLOWABLE DRAFT:

Estimated allowable draft is 2.7 mgd with a storage of 50 million gallons.
TOTAL USE:

Average (1971), 0.86 mgd, metered; maximum daily, (5-10-71) 1.28 million
gallons.

INDUSTRIAL USE:

0.6 mgd, estimated. Principal users include Maiden Knitting Mills, Woon-
socket Mill, and American-Effird Mills.

TREATMENT :

Prechlorination, coagulation with alum and caustic soda, sedimentation,
occasional use of carbon for control of taste and odor, rapid-sand fil-
tration, adjustment of pH with caustic soda, and postchlorination. Oc-
casionally a filter aid (a chemical compound that improves coagulation)
is used.

RATED CAPACITY OF TREATMENT PLANT:

2.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 4.0 mgd.
FINISHED WATER STORAGE:

Two clear wells, each 500,000 gallons; two elevated tanks, 150,000 and
100,000 gallons; one standpipe, 115,000 gallons.

FUTURE PLANS:
None at present. Fluoridation may be added to the treatment process.

WATER-RESOURCES APPRAISAL:

Surface water: Maiden is in an upland area in south-central Catawba County.
The area is drained by tributaries of Shady Branch and Maiden Creek. The
low flow yield of streams in the immediate vicinity is 0.15 mgd per
square mile. The average discharge of streams is 0.9 mgd per square mile
and the 7-day, 2-year low flow is 0.3 mgd per square mile. The 50
million gallon reservoir presently in use has sufficient capacity



60

MAIDEN, CATAWBA COUNTY

to meet the needs of the immediate future. The estimated allowable draft
is more than three times current use. If demands increase significantly,
additional draft could be obtained by increasing the storage capacity of

the present reservoir. Tt is estimated that the allowable draft could be
doubled safely.

Ground water: The predominant rock underlying Maiden is hornblende gneiss.
The mantle of weathered rock is at least 80 feet thick in some places.
Reported well yields are as high as 60 gpm and average 30-40 gpm. Static
water levels reportedly average 20 feet below land surface.

Several:years ago, Maiden used wells as a source of supply. The
water from the wells was of good chemical quality. Analyses of samples
from 4 of the town's wells showed less than 52 mg/l total hardness and
less than 0.11 mg/l iron. :



61

CITY OF MAIDEN

North

MAIDEN

]

2 MILES

\<lnfoke A Treatment plant

m Sewage treatment plant \<Sewoge outfall




62

MAIDEN, CATAWBA COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Maiden Cr.

water (raw;finished)... Raw Finished
Date of collection....... 4-10-72 4-10-72
Copper (CU).v.iveieneannnn 0.304 0.000
Cobalt (CO)uvvrvrunnennn. .003 .000
Zinc (ZN)..veeeeeennnnnnn .009 .026
Chromium (Cr).....o.vuun. .00 .00
Boron (B)eveeieeieeneonsea .037 .035
Strontium (Sr)...... v, .000 .000
Barium (Ba)......v.vuuun. .000 .000
Mercury (Hq).ev.'eeewunn.n. <.0005 <.0005
Lead (Pb)...vvuneennnnnnn .000 .000
Lithium (Li)...ove.vnnn.. .007 .007
Cadmium (Cd)...vuuuuenn.. .000 .000
Cyanide (CN).....v0vuunn.. .00 .00
Chloride (Cl)............ 3.8 5.0
Manganese (Mn)........... .061 .032
Iron (Fe).uweweeeenennnne .770 .022
Calcium (Ca)..vveerrenn.. 1.7 1.7
Magnesium (Mg)......vvn.. .8 .8
Sodium (Na).oeweunsnnennn 2.1 6.5
Potassium (K).vveveenn.n 1.0 1.1
Fluoride (F)ou.vv'eenenn. .1 -1
Silica (Si02)....c.euun.. 8.8 8.5
Bicarbonate (HCO3)....... 11 13
Carbonate (CO3).......... 0 0
Sulfate (SO4)............ 2.8 6.0
Nitrate (NO3)............ .7 -7
Dissolved Solids......... 27 36
Hardness as CaCO03:

Total....oooeeeveunnnn. 7 8

Noncarbonate........... 0 0
Alkalinity as CaCO3...... 9 11
Specific conductance

(micromhos at 25°C).... 28 51
[} EOP I B 6.3 6.7
Temperature (°C)......... 17.5 16




63

NEWTON, CATAWBA COUNTY

OWNERSHIP:

Municipal. Also supplies Claremont. Total population supplied, about
9,000 in 1972 (3,300 metered customers, 165 of which are in suburban
areas).

SOURCE:

Jacob Fork impounded by a low dam. The intakes are located about 5 miles
west of Newton at lat 35°38'10", long 81°18'32". Water is pumped from
Jacob Fork to an off-river reservoir about 2 miles west of town from
where it is pumped to the treatment plant. The drainage area at the
intake is 101 square miles, approximately.

RAW-WATER STORAGE:

Negligible at Jacob Fork. Approximately 25 million gallons in the off-
river reservoir.

ALLOWABLE DRAFT:
Estimated allowable draft is 15.5 mgd without storage.
TOTAL USE:

Average (1971) 2.1 mgd, metered; maximum daily (9-2-71) 2.9 million
gallons.

INDUSTRIAL USE:

0.8 mgd, estimated. Principal users include Carolina Mills, Clyde
Fabrics, General Electric Company, and Catawba Valley Finishing.

TREATMENT :

Prechlorination, coagulation with alum and soda ash, sedimentation, ad-
dition of carbon for control of taste and odor, rapid sand filtration,

adjustment of pH with soda ash, postchlorination when needed, and fluori-
dation.

RATED CAPACITY OF TREATMENT PLANT:

3.0 mgd.
PUMPING CAPACITY:

Raw water 3.0 mgd; finished water, 5.7 mgd.
FINISHED-WATER STORAGE:

Two clear wells, each of 500,000 gallons; two elevated tanks, each of
500,000 gallons.

FUTURE PLANS:

Plan to install an additional 20-inch raw water line to Jacob Fork and
increase raw water pumping capacity to 12 mgd. The capacity of the
treatment plant is to be increased to 4.5 mgd by changing the media in
the filters.



64

NEWTON, CATAWBA COUNTY

WATER-RESOURCES APPRAISAL:

Surface water: Newton is located in the center of Catawba County where the
topography is relatively flat. The town is drained by small tributaries
of Clark and McLin Creeks both of which are tributaries of the Catawba
River. The low flow yield of streams in the immediate area ranges from
0.15 to 0.20 mgd per square mile. The average discharge is 0.8 mgd per
square mile and the 7-day, 2-year low flow is 0.35 mgd per square mile.
The low-flow yield of Jacob Fork is adequate to meet the needs of the
immediate future.

Ground water: Hornblende gneiss is the predominant rock underlying Newton.
The hornblende gneiss is fairly soluble and strongly fractured resulting
in a relatively thick layer of soil and weathered material. The
fracture characteristics and thick mantle of weathered material are con-
ducive to higher-yielding wells. Yields of 35 gpm are not uncommon from
wells penetrating the hornblende gneiss.

The chemical quality of ground water is generally good. The water
is soft and usually contains less than 0.3 mg/l of iron.



65

CITY OF NEWTON

0 | 2 3 4 5 MILES

= —— T I

\<Inlake A Treatment plant
X Sewage treatment plant %ewcge outfall




66

NEWTON, CATAWBA COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Jacob Fork Jacob Fork

water (raw;finished).. Raw Finished Raw Finished
Date of collection,...... 7-27-66 7-27-66 3-24-72 3-24-72
Copper (Cu)......vvvvuu. | ———————— | 0.025 0.017
Cobalt (Co)uvvvuvunennnnn | mmmmmmmmee | .000 .000
Zine (Zn)..viiviiiiinnnn. | m—mm———m el e — .000 .000
Chromium (Cr)............ | ——————emme | .00 .00
BOron (B)....ovoveoreon, DS ENN .006 .000
Strontium (St)........... | ————e—mee | o .000 .000
Barium (Ba).........ouuns | ==—mmmmmmm | oo .000 .000
Mercury (Hq)...oovvennnns | mmmmmmmmee | o <.0005 <.0005
Lead (Pb) . eeinnnnnn.. e | .000 .000
Lithium (Li)e....oouuinnn. | ————= —— .003 .003
Cadmium (Cd)............. —————— | <.001 .001
Cyanide (CN)....... e | e | .00 .00
Chloride (C1)uvverrvnn... 1.5 4.0 1.2 2.4
Manganese (Mn)........... .01 .02 .027 .002
Iron (Fe).uivinninnnn... .00 .00 .334 .000
Calcium (€Ca)eevrvreunnan.. 3.1 3.2 e |
Magnesium (Mg)........... .7 8 |
Sodium (Na).oeuieunnwnn.. 1.8 13 | e |
Potassium (K)............ 1.3 1.3 | |
Fluoride (F)uv.'ee'veunen.. 1 B U I
Silica (S1i02)............ 8.5 8.3 | memmm |
Bicarbonate (HCO3)....... 17 3 ) | e
Carbonate (CO3).......... 0 O e
Sulifate (SO04)............ 1.0 . 6.8 | e |
Nitrate (NO3)............ .2 2| e |
Dissolved Seclids......... 26 53 | e | ol
Hardness as CaC03:

Total.......ovuinn.... 11 11 |

Noncarbonate..,......... 0 0| s |
Alkalinity as CaCO3...... 14 2 U
Specific conductance

{(micromhos at 25°C).... 36 80 | e | e
5] 6.6 7.2 | e |
Temperature (°C)......... 28 28 12 13.5




GASTON COUNTY
WATER-RESOURCES APPRATISAL

Gaston County is in the south-central part of the Piedmont Province.

The North Carolina-South Carolina State line is the southern boundary. The
topography is hilly, with several pronounced ridges including Kings Mountain
Pinnacle, Spencer Mountain, and Crowders Mountain. The Catawba River is -the
east boundary and receives the drainage of the county. Flow in the Catawba
River is highly regulated by several hydroelectric dams. The average dis-
charge of unregulated streams in the county ranges from 0.7 to 0.8 mgd per
square mile. Minimum flows of unregulated streams range from 0.015 to 0.16
mgd per square mile and average 0.08 mgd per square mile, and the 7-day, 2-
year low flow averages 0.2 mgd per square mile.

All municipal water supplies with 500 or more customers obtain their
water from surface sources. Gastonia, which also supplies Dallas, Ranlo,
Lowell, McAdenville, and Cramerton, serves approximately 50 percent of the
county's population of 148,415 (1970).

A wide variety of rocks underlie the county, and their relation, one
with another is complex. Mica Schist and granite predominate, and several
belts of hornblende gneiss, diorite and dioritic gneiss, and quartzite are
present in the county. Available well records do not allow a complete com-
parison of the water—bearing characteristics of the various rock units.
However, records from 151 wells are sufficiently complete to allow compi-
lation of the following table. The table shows typical yields and average
depth of drilled wells in predominant rocks.

\ Yield (gpm) Average

depth (feet)

Rock unit
Maximum | Average

Granite 165

| |
\ |

Schist ’ 150 { 180
|

As in most areas of the Piedmont, topographic location is more signifi-
cant to yield than rock type. Wells on hills have the smallest yield,
yielding about half as much as wells in draws. Generally, the best wells
are drilled in topographically low areas where the saturated weathered
material is thickest. It is estimated that the amount of ground water
available is 0.4 mgd per square mile. Wells drilled in favorable locations
and spaced to prevent interference between each other, would probably yield
on the order of 0.03 to 0.04 mgd per well.

The chemical quality of ground-water is generally good. However, in
some localities, iron concentrations and hardness causing constituents may be
higher than desirable.



SJOWOYSND OOC uDyl $$37 &\\\V&\

S43UJ0JSNI OOG UDY} BJOW

2/61 ul swayshks sajom [pdicwnw AQ paasas spaly
NOILVYNV 1dX 3

= T —_— —— S
; = PR e e

- —— - Qh\
I1AM % — _ _ZYYo70, yinog
yo7 outiorpy -
{

NOLIHIWVYD

vl
62
GloGE —
Amm,
L
N
S
K syo Jsy3 ALID 43IW3ss3g
2
Lw ATI0H =l
% LNNOW Sy17vd
9407 'S/
_ uIojunoy
‘
— N eMJ£>>mmuJMMMV
L _ |
00,18 Giol8

ALNNOD NOLSV9

6l6GE



69

BELMONT, GASTON COUNTY

OWNERSHIP:

Belmont Converting Company. Total population supplied, about 7,500 in
1972. Belmont Converting Company has 4 customers, 3 industrial and the
City of Belmont. Belmont has 2,600 metered customers, 700 of which are
in suburban areas.

SOURCE:

Catawba River in the headwaters of Lake Wylie. The intakes are located
on the eastern edge of town at lat 35°14'23", long 81°00'45". The
drainage area at the intakes is 2,060 square miles, approximately.

RAW-WATER STORAGE:
None controlled by Belmont.
ALLOWABLE DRAFT:

Mountain Island Dam and hydroelectric station is about 6 miles upstream
from the Belmont intake. The minimum release from Mountain Island Dam as
required by the Federal Power Commission is 51.7 mgd, and this is the
minimum amount of water available to Belmont.

TOTAL USE:

Average (1971) 2.67 mgd, metered; maximum daily (8-27-71) 3.68 million
gallons.

INDUSTRIAL USE:

1.3 mgd, estimated. Principal users include Piedmont Processing Company,
Dixie Yarn, Stowe Thread, and Belmont Converting Company.

TREATMENT :

Potassium permanganate is added at the raw-water pumping station for
control of taste and odor. Prechlorination, coagulation with alum and
soda ash, addition of carbon for control of taste and odor, rapid sand
(7 filters) or anthracite filtration (3 filters), addition of phosphate
compounds for corrosion control, adjustment of pH with soda ash, post-
chlorination when necessary, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
6.5 mgd.
PUMPING CAPACITY:

Raw water, 10.4 mgd; finished water, 4.9 mgd. Two principal industrial
users are supplied finished water through gravity lines.

FINISHED-WATER STORAGE

Two clear wells, 1 million and 500,000 gallons; one elevated tank, 500,000
gallons; one standpipe, 500,000 gallonms.

FUTURE PLANS:

Wone.



70

BELMONT, GASTON COUNTY

WATER-RESOURCES APPRAISAL:

Surface water: Belmont is on the west bank of the Catawba River, which
forms the east boundary of Gaston County. The water supply intakes are
in the headwaters of Lake Wylie and about 6 miles downstream from
Mountain Island Dam, both lakes are Duke Power. Company hydroelectric im-
poundments. Minimum releases of water from the Mountain Island Impound-
ment are many times greater than present use and should be adequate to
meet the needs of the foreseeable future.

Ground water: Belmont is underlain by crystalline rocks including granite,
diorite, and schist. The overlying weathered material is reported to be
90 feet thick in places. Wells usually are drilled between 100 and 175
feet deep and reported yields average 9 gpm with one well yielding 30 gpm.

With the abundance of surface water available, it is not likely that
ground water will be used for municipal water supply. However, the
potential exists to develop moderate supplies of 0.03 to 0.04 mgd per well.



71

CITY OF BELMONT

85
5%
o \
// b¥~—~___
< . =
b \0“ ~ S,
Linc 15/
/ 2
/ <
/ re
/ ed
/
/ Catawpg
I
e | i
%0 !
L 5,
. o 51/ BELMONT
\ S-“ VAN
\ / w5
- / 3
)‘ o\ // \|
o Cak s Pine 7 !
- N \ !
~ —_- |~._
~o s [ T sl
’
s
SOUTH BELMONT //
// L
7/ ~
~ N
e Y
//
Ve Q
P T s
//"/ // ~N
’
0 |

2 MILES

%toke

m Sewage treatment plant

A Treatment plant

%woge outfall




72

BELMONT, GASTON COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Catawba R. Catawba R.

water (raw;finished)... Raw Finished Raw a/ Finished
Date of collection....... 9-7-65 9-7-65 4-12-72 4-12-72
Copper (Cu)..vveiennnnnn. - 0.031 0.008
Cobalt (Co).vvvrnnnnnn... .007 .007
Zinc (Zn)..veeeenveeennnn _ .025 .030
Chromium (Cr)......00vn.. .00 .00
Boron (B)..veverreenennn. - | —————— .065 .043
Strontium (Sr)........... .000 .000
Barium (Ba).............. - .000 .000
Mercury (HQ)e.veuuuenn... <.0005 . <,0005
Lead (Pb)............ .. U [ S — .000 .000
Lithium (Li)....eeneenne | mmmmmmmeee | e .006 .006
Cadmium (Cd)........u.... .000 .000
Cyanide (CN)..........c.v | o | .00 .00
Chloride (Cl)......u.v.... 10 7.3 7.0 11
Manganese (Mn)....... e .02 .00 .057 .004
Iron (Fe).venvrennannn. .00 .01 .204 .052
Calcium (Ca)........c.... 4.3 4,1 | e | e
Magnesium (Mg)........... 1.1 1.3 | mremmmemee | s
Sodium (Na)...vevvvunn... 18 8.8 | e |
Potassium (K)...evvevunnn. 1.3 1.3 | —mmmmeer | e
Fluoride (F)iuiiuu.vvunn.. .1 T R e e I
Silica (5102)......0.. 0. 7.0 7.8 | e | mmmmeeee e
Bicarbonate (HCO3)....... 37 16 ° | meemmmmeee | e
Carbonate (CO3).......... 0 0 | et | e
Sulfate (SO4)....cvvvuu.n. 12 13 e | e
Nitrate (NO3)............ 2 I B el TR
Dissolved Solids......... 67 47 | e | e
Hardness as CaC03:

PO, aSs it ae o coveeana 16 16 | e | e

Noncarbonate........... 0 K S R
Alkalinity as CaCO3...... 30 13 | e e
Specific conductance

(micromhos at 25°C),... 115 82 | s | e
o e 7.6 6.3 | —mmemmmmem | e
Tewperature ( C)......... - 25 17 16

a/ Potassium permanganate added.



73

BESSEMER CITY, GASTON COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 5,800 in 1972 (1,650 metered
customers, 200 of which are in suburban areas).

SOURCE:

Long Creek. The intake is approximately 1/4 mile upstream from bridge on
N. C. Highway 274, 2 miles northwest of Bessemer City at lat 38°18'10Q",
long 81°18'20". The drainage area at the intake is 12.7 square miles.
Long Creek tributary impounded in City Lake. City Lake is basically an
off river reservoir and is filled by pumping from Long Creek.

The Bessemer City system is connected to the Kings Mountain system.
Bessemer City purchases supplemental finished water from Kings Mountain.

RAW-WATER STORAGE:

City Lake, 100 million gallons; reservoir at the treatment plant, 1.5
million gallons.

ALLOWABLE DRAFT:
Estimated allowable draft is 2.5 mgd with a storage of 100 million
gallons. e

TOTAL USE: L

Average (1971) 1.06 mgd, metered; maximum daily (2-1-72), 1.28 million
gallons. Average use does not include 0.3 to 0.5 mgd of untreated water
furnished to industry.

INDUSTRIAL USE:
0.4 mgd. Principal users include Lithium Corporation of America, Kings
Point Knitting Mills, Inc., Pyramid Mills Company, Inc., Osage Manufactur-

ing Company and McNeill Spinning Company. Approximately 0.3 to 0.5 mgd
of untreated water is also sold to industry.

TREATMENT:

Partial-aeration, prechlorination, coagulation with alum and soda ash,

sedimentation, Anthra-filt filtration, addition of potassium permangate
for manganese control when necessary, adjustment of pH with soda ash, and
postchlorination when required.

RATED CAPACITY OF TREATMENT PLANT:
1.0 mgd.
PUMPING CAPACITY:

Raw water: from Long Creek, 1.7 mgd; from City Lake, 2.0 mgd. Finished
water, 1.8 mgd.

FINISHED-WATER STORAGE:

One clear well, 100,000 gallons; one elevated tank, 100,000 gallons; one
ground tank, 200,000 gallons.



74

BESSEMER CITY, GASTON COUNTY

FUTURE PLANS:
None.
WATER~-RESOURCES APPRAISAL:

Surface water: Dessemer City is in western Gaston County. The northern
half of the city is drained by tributaries of Long Creek and the southern
half is drained by tributaries of Abernathy and Crowders Creeks. The
average discharge of streams draining the immediate area is 0.8 mgd per
square mile. The low flow yield of streams generally exceeds 0.08 mgd
per square mile and the 7-day, 2-year low flow averages 0.21 mgd per
square mile. The city treatment plant was operating at capacity before
supplemental water was obtained from Kings Mountain in 1972. If water
use continues to increase, an increasing amount will have to be purchased
or the treatment plant capacity enlarged. Additional draft could be
developed by providing storage at the present source.

Ground water: Mica schist and granite are the predominant rocks underlying
Bessemer City. These rocks have weathered to depths of slightly over 100
feet in places. Wells in the area are generally drilled to depths of 100
to 250 feet, and are reported to yield as much as 50 gpm.

A partial analysis of water from one well near Bessemer City and
analyses of water from wells in the same rock types in the surrounding
area, indicate that the chemical quality of ground water is acceptable
for most uses, but locally, hardness and iron content may be a problem.



75

CITY OF BESSEMER

CITY

- - -

= = =4

BESSEMER
CITY

North

%ﬂke

A Treatment

plant

m Sewage treatment plant

2 MILES

%ewage outfall



76

BESSEMER CITY, GASTON COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Long Cr. Mixture a/

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9-8-65 9-8-65 4-11-72 4-11-72
Copper (CU).u.uvevunnenn.. ‘ 0.094 0.007
Cobalt (CO).vvvennrnnnnn. .002 .002
Zince (Zn).vseiierinennnnn ————————— .023 .012
Chromium (Cr)............ .00 .00
Boron (B)uwuiveeeennnnans .037 .018
Strontium (Sr)...... e - .000 .000
Barium (Ba).....cvvvenn.. —————————— | e .000 .000
Mercury (HG@).v.eveeuounn. - <,.0005 <,0005
Lead (Pb)......cccvvveenns | mmmmmmmmm | e .000 .000
Lithium (Li)....ooo.o.. .. ————————— | 014 .013
Cadmium (Cd)............. .000 .000
Cyanide (CN).......vcvvuu. | =—om—————n ———————e .00 .00
Chloride (Cl)............ 3.2 5.8 4.0 6.7
Manganese (Mn)........... .10 02 152 .009
TEon: (Fe)imsnil b, L .60 .01 .733 .093
Calcium (Ca).vevrnrunnnn. 4,6 I L et B
Magnesium (Mg)....vvven.. 1.9 1.9 | m——mm——m———— |
Sodium (Na).ovwerveeeenn. 3.0 17 | mmmmmmmemem | e
Potassium (K)...veuuunnn. 1.5 1.8 | e | e
Fluoride (F)uv.'ev.veun... .1 T I e B
Silica (8i02)...vvuvivnn. 16 16 | —mmmmmmmem | e
Bicarbonate (HCO3)....... 28 50 | —messehe—= ]l e
Carbonate (CO3).......... 0 3 ] e e
Sulfate (SO4).....cvvunn. .6 6.2 | mmmmmmmem | s
Nitrate (NO3)............ .1 b | | e
Dissolved Solids......... 46 78 et Bt
Hardness as CaCO03:

BRI i Gre e e covecees 20 18 e | e

Noncarbonate, .......... 0 0 | meoliEaral e e
Alkalinity as CaCO3...... 23 46 | el el
Specific conductance

(micromhos at 25°C).... 55 123 | - e
A e . N 6.2 8.5 | mmoememtia ] e
Temperature (°C)......... 21.5 | e 14.5 13.5

a/ Mixture of water from Long Creek and city lake.



77

CHERRYVILLE, GASTON COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 5,500 in 1972 (1,880 metered
customers, 150 of which are in suburban areas).

SOURCE:

Indian Creek. The intake is about 3 miles north of Cherryville at lat
35°25'11", long 81°21'59". The drainage area at the intake is 39 square
miles, approximately. Water is pumped from Indian Creek to a storage
reservoir at the treatment plant. Water flows by gravity from the reser-
voir to the treatment plant.

RAW-WATER STORAGE:
Reservoir at the treatment plant, 17.5 million gallons.
ALLOWABLE DRAFT:

Estimated allowable draft is 5.2 mgd with a storage of 17.5 million
gallons.

TOTAL USE:

Average (1971) 0.81 mgd, metered; maximum daily (1-17-72) 1.36 million
gallons.

INDUSTRIAL USE:

0.5 mgd, estimated. Principal users include Cherryville Dyeing and
Finishing Co., Gaston Industries, Central Industries, and Burlington
Industries, Inc.

TREATMENT:

Prechlorination, coagulation with alum and lime, addition of carbon for
control of taste and odor, rapid sand filtration, addition of phosphate
compounds for corrosion control, adjustment of pH with soda ash, and post-
chlorination.

RATED CAPACITY OF TREATMENT PLANT:

1.5 mgd.
PUMPING CAPACITY:

Raw water, 1.5 mgd, finished water, 3.0 mgd.
FINISHED-WATER STORAGE:

One clear well, 500,000 gallons; cone elevated tank, 100,000 gallons; one
standpipe, 289,000 gallons.

FUTURE PLANS:

Plan to increase the treatment plant capacity to 3.5 mgd with the ad-
dition of two filters and increase finished water storage capacity by
construction of a 500,000 gallon clear well or a 750,000 to 1 million
gallon elevated tank. The bond issue for this expansion was approved by
the voters in November 1971.



78

CHERRYVILLE, GASTON COUNTY
WATER~RESOURCES APPRAISAL:

Surface water: Cherryville is in the northwest corner of Gaston County on
the drainage divide of the Broad and Catawba Rivers. The town is drained
by tributaries of Indian Creek, Beaverdam Creek, and Muddy Fork Creek.
The low flow yield of streams in the immediate vicinity generally exceeds
0.10 mgd per square mile. Their average discharge is 0.85 mgd per square
mile, and their 7-day, 2-year low flow averages 0.30 mgd per square mile.
The present source of water is adequate to meet the needs of the immedi-
ate future. The estimated allowable draft is more than 5 times greater
than present use. The allowable draft of the present source could be
increased significantly with additional storage.

Ground water: Crystalline volcanic rocks underlie Cherryville. Several
years ago, the municipal water supply was obtained from wells. The wells
ranged from 132 to 238 feet deep and yielded from 10 to 75 gpm. Records
of 27 wells used for municipal or industrial supplies showed an average
well depth of 176 feet and an average yield of 27 gpm.

The chemical quality of ground water was good and the water was used
without treatment. Iron concentrations in water from some wells was
higher than desirable.



79

CITY OF CHERRYVILLE

&

!

0 | . 2 MILES

| =

B r—_
\<nake A Treatment plant m Sewage treatment plant \<Sewoge outfall




80

CHERRYVILLE, GASTON COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Indian Cr. Indian Cr.

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9-9-65 9-9-65 4-11-72 4-11-72
Copper (Cu)...vviiinenn.. - —_ 0.546 0.018
Cobalt (CO)uevvneninenn.. - .006 .007
Zine (Zn)eeieienenrunnn., —_— .031 . 305
Chromium (Cr)............ N [ .00 .00
Boron (B)..vuuueneneunnn. - — | e———— .010 .000
Strontium (Sr)........... | .000 .000
Barium (Ba).....oeeeeeenn | mmmmmmm o | e .000 .000
Mercury (HQ)..veewuerunns | m—mmmmmmoe | o <.0005 <.0005
Lead (Pb).uvieeieiinee | mmmmmm | o .017 .000
Lithium (Li)......o..vun.. - 004 -004
Cadmium (Cd).....vvenrnn. | mmmmmmee | e .003 .000
Cyanide (CN)..'.vveennn.. - — -00 .00
Chloride (Cl)............ 1.5 7.0 3.4 6.6
Manganese (Mn)........... .02 .01 067 .002
Iron (F&)iwweeeieeonannn. .19 12 747 -008
Calcium (Ca)uuvueuvnernnnn.. 3.1 R [
Magnesium (Mg)..e.ovunn.. 1.0 1.2 | | e
Sodium (Na).o.eeeeusuennn. 1.8 9.6 | et
Potassium (K)ouo'v'veunnn. 1.4 1.4 | |
Fluoride (F).ou.venernn... .0 N I U
Silica (Si02).....cuunn.. 11 10 | | e
Bicarbonate (HCO3)....... 17 29 | S|
Carbonate (CO3).......... 0 0 | | e
Sulrate (SO4)........ . 4.6 3 T e, e
Nitrate (NO3)............ <3 N [ R S
Dissolved Solids......... 36 58 | e e
Hardness as CaCO3:

Total. . v'eerieeieenennn 13 17 |

Noncarbonate........... 0 0 | |
Alkalinity as CaCO3...... 14 24 | |
Specific conductance

(micromhos at 25°C).... 36 8l | o | mmmmm
PH. o cisminmae e vmnaoionss 6.6 7.1 i | e
Temperature (°C)......... 24 | 19 15.5




81

GASTONTA, GASTON COUNTY

OWNERSHIP:

Municipal. Also supplies Cramerton, Dallas, Lowell, McAdenville, and
Ranlo. Total population supplied, about 75,000 in 1972 (18,000 metered
customers in Gastonia).

SOURCE:

South Fork Catawba River: The intake is located about 4 miles northeast
of Gastonia at lat 35°19'12", long 81°07'39". The drainage area at the
intake is 561 square miles, approximately. Long Creek: The intake is
located about 1 mile north of Gastonia at lat 35°17'44", long 81°11'38".
The drainage area at the intake is 38 square miles, approximately.

RAW-STORAGE :

Lake Rankin, 280 million gallons; lake adjoining Lake Rankin, 60 million
gallons. Both lakes are off-river reservoirs that are filled by pumping
from Long Creek and South Fork Catawba River.

ALLOWABLE DRAFT:
Estimated allowable draft is 60 mgd with a storage of 340 million gallons.
TOTAL USE:

Average (1971) 14.93 mgd, metered; maximum daily (6-29-71) 19.92 million
gallons.

INDUSTRIAL USE:

6.0 mgd, estimated. Principal users include Threads, Inc., Central Yarn
and Dyeing, Armtex, Inc., Gurney Industries, and Groves Thread.

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, addition of carbon
or potassium permanganate for control of taste and odor, rapid-sand fil-
tration, addition of phosphate compounds for corrosion control, adjust-
ment of pH with lime, postchlorination, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
21 mgd.

PUMPING CAPACLITY:

Raw water: South Fork Catawba River, 14 mgd, Long Creek, 14 mgd; Rankin
Lake 28 mgd. Finished water, 30 mgd.

FINISHED-WATER STORAGE:

Two clear wells, each of 3 million gallons capacity; three elevated
tanks, each of 1 million gallomns capacity.

FUTURE PLANS:

Current plans are to (1) increase treatment plant capacity by 4.5 mgd,
(2) add an additional 20-day raw water supply by raising Rankin Lake 5
feet, (3) install a 30 inch raw-water line to South Fork Catawba River,



82

GASTONIA, GASTON COUNTY

and (4) increasing raw water pumping capacity from South Fork Catawba
River by 28 mgd.

WATER-RESOURCES APPRAISAL:

Surface Water: Gastonia is in the center of Gaston County. The immediate
area is drained by many small tributaries of the South Fork Catawba and
Catawba Rivers. The low flow yield of streams generally exceeds 0.08 mgd
per square mile and streams rarely go dry. The average discharge of
streams is 0.78 mgd per square mile, and the 7-day, 2-year low flow aver-
ages 0.20 mgd per square mile. The present sources of water are adequate
to meet the needs of the foreseeable future. The proposed increase in

raw-water pumping capacity and raw water storage will greatly enhance the
dependability of the system.

Ground-water: Gastonia is underlain by crystalline rocks, principally
granite and schist. The overlying mantle of weathered rock ranges in
thickness from a few inches to as much as 100 feet. Wells normally are

drilled to depths of 50 to 200 feet and reported yields range from about
2 to 80 gpm.

The chemical quality of ground water is suitable for most uses with-

out treatment, but locally the water may be hard or contain undesirable
amounts of iron.



83

CITY OF GASTONIA

ko
=2
o

*

E-4
(=4
—’
\EAST I
', GASTONIA
(R iy [
\RANLO/ .
1 7 Ive
ol 4 N
o Pl B
o \\( Mc
> . ((RDENVILLE
CLOWELL, ™

N { U
/-\‘// \ /\I,
/ V) \
/7 7/
| & \
N o S 3
-l ¥, +
/ CRAMERTON !
\ N
\ P
b 2
/\L_ //
) =
0/06— \\/\\/
s, )
321 .
¥
0 | 2 4 5 MILES
———— = -

\<ntoke A Treatment plant

m Sewage treatment plant {gwoge outfall



84

GASTONIA, GASTON COUNTY

ANALYSES
(In milligrams per liter)

Source, or type ol Rankin L.a/ Rankin L.a/

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9-8-65 9-8-65 4-11-72 4-11-72
Copper (Cu)..ovvvuvennn.. 0.012 0.018
Cobalt (CO)uuvwrrnnnnnannn s st aive) .002 .003
Zine (Zn) .. e e i e enenenns .010 .082
Chromium (Cr)............ .00 .00
Boron (B)e.'vvuveewvennene | oo | e .027 024
Strontium (STr).....cvv... - .000 .000
Barium (Ba).eveeverewnnnn _— .000 .000
Mercury (Hg)eeeeuwowwwawen | om0 | <.0005 <.0005
Lead (PD).eeveeenennnns .000 .000
Lithium (Li)....enun... . .012 .012
Cadmium (Cd)....ovevennn. .000 .000
Cyanide (CN)...veveeannnn .00 .00
Chloride (Cl).....cevun.. 2.2 7.5 6.0 8.2
Manganese (Mn)........... .16 .02 .037 .005
Tron (Fe)uwweweweeveonnnn .35 04 .326 000
Calcium (Ca)..evenreeenn. 5.3 11 | e )
Magnesium (Mg)......c-... 2.0 1.1 | e | e
Sodium (Na)...veeeeeannnn 3.8 4.4 | e | e
Potassium (K)............ 1.8 1.8 | mem | e
Fluoride (F).v.vuveenvunn .1 1.2 | e | e
Silica (Si02)......v..... 16 16 | —memeeem | -
Bicarbonate (HCO3)....... 35 30 | e e
Carbonate (CO3).......... 0 0 | e | e
Sulrate (SO4).......c.... 3.4 5.8 | e | e
Nitrate (NO3)....c.cou... .5 Wl | e |
Dissolved Solids......... 56 68 | e | o
Hardness as CaCO3:

Total...vo'eeeeeeeenennn 22 32| |

Noncarbonate........... 0 2 A
Alkalinity as CaCO3...... 29 25 | | oo
Specific conductance

(micromhos at 25°C).... 66 97 | e | e
B 5 e Sgaretivwss c s s vsan e 6.8 6.7 | mmmmmmmmmm | mmmmme e
Temperature (°C)......... 24.5 J “““““““ 15 16

a/ Water pumped from South Fork Catawba River and Long Creek to Rankin Lake,
an off river reservoir.



85

MOUNT HOLLY, GASTON COUNTY

OWNERSHIP:

Municipal. Also supplies Catawba Heights. Total population supplied,
about 7,500 in 1972 (1,750 metered customers, 200 of which are in sub-
urban areas).

SOURCE:

Catawba River. The intakes are approximately 1/2 mile northeast of Mount
Holly in the headwaters of Lake Wylie at lat 35°18'52", long 80°59'38".
The drainage area at the intakes is 1,870 square miles, approximately.

RAW-WATER STORAGE:
None.
ALLOWABLE DRAFT:

Mountain Island Dam and hydroelectric station is approximately 1-1/2
miles upstream from the Mount Holly intakes. The minimum release from
Mountain Island Lake as specified by the Federal Power Commission is 51.7
mgd and this is the minimum amount of water available to Mount Holly.

TOTAL USE:

Average (1971), 1.33 mgd, metered; maximum daily (5-30-71) 1.92 million
gallons.

INDUSTRIAL USE:

0.3 mgd, estimated. Principal users include Sou-Tex Chemical Co., Inc.,
Leaksville Woolen Mill, Gaston County Dyeing Machine Co., and Adrian-
Madora Mill.

TREATMENT :

Prechlorination, coagulation with alum, anthracite filtration, adjustment
of pH with soda ash, and postchlorination. Equipment for addition of
carbon to control taste and odor is available if needed.

RATED CAPACITY OF TREATMENT PLANT:

2.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 1.6 mgd.
FINISHED-WATER STORAGE:

Two clear wells, 300,000 and 250,000 gallons; two standpipes, 177,000
[...]
Dissolved Solids......... Lk 78 | em——membemmm) melo s
Hardness as CaC03:
Total......ovieveenn. 18 N A I R
Noncarbonate........... 0 0 | ___ pmeennl s
Alkalinity as CaCO3...... 23 33 | e
Specific conductance
p(mx’.cromhos at 25°C).... 52 100 | oo RS
I N = e 6.6 7.3 | meespgen | iRt
__________ 13.5 14.5

.........

Temperature (°C)




93

HARNETT COUNTY
WATER-RESOURCES APPRAISAL

, Harnett County is in east-central North Carolina. The Fall Zone, a
poorly-defined boundary between the Piedmont and Coastal Plain Provinces,
passes through the county and the southern third lies entirely within the
Coastal Plain. The topography ranges from flat and undulating to hilly.
Drainage is through the Cape Fear River and its tributaries. Streamflow
varies considerably from place to place, the higher yielding streams being
those that drain the Sand Hills section of the Coastal Plain. The low flow
yield of streams draining the Sand Hills section generally exceeds 0.06 mgd
per square mile while the low flow yield of streams in the remainder of the
county averages 0.003 mgd per square mile. The 7-day, 2-year low flow for
Sand Hills streams is 0.15 mgd per square mile and for the remaining streams
is 0.06 mgd per square mile. For all streams, the average discharge ranges
from 0.75 to 0.85 mgd per square mile. Dunn, Erwin, and Lillington obtain
their water supply from surface sources. /Angier, other smaller communities,
and most rural domestic supplies are obtained from ground water. The
county's population in 1970 was 49,667.

Rock of the volcanic slate series consisting principally of interbedded
tuffs, breccia, flows, shales, slates, and schists underlie the county. The
Tuscaloosa Formation, a Coastal Plain deposit, overlies the slate in the
south and east parts of the county and in scattered places in the north. The
Tuscaloosa Formation is principally clay but contains interbedded layers and
lenses of sand and gravel. The Black Creek Formation overlies the Tuscaloosa
Formation in the eastern corner of the county in the vicinity of Dunn. The
thickness of these Coastal Plain deposits increases from west to east and in
Harnett County ranges from a few inches to approximately 200 feet. The per-
centage of sand, the principal water-bearing material in the Tuscaloosa
Formation, is relatively minor in Harnett County. In the western part sur-—
ficial sands as much as 50 feet thick overlie the Tuscaloosa formationm.

Most of the wells in the county are drilled into the underlying slate;
however, a few are screened in the Coastal Plains deposits. From available
records of wells drilled in the slate, the depth ranges from 60 to 500 feet
and averages 215 feet, and the yield ranges from 1 to 200 gpm. Well yields
of 50 to 70 gpm are not uncommon. Only a few records of wells tapping the
Tuscaloosa Formation are available. These wells range in depth from 75 to
150 feet and range in yield from 10 to 45 gpm. In the Sand Hills area,
satisfactory wells may be developed from the surficial sands. The yield of
these wells depends primarily on the thickness of the sand layer. Generally,
the sand layer is thickest on hills and wells drilled on hills may yield as
much as 50 gpm or more.

The chemical quality of ground water is generally good. The water from
the slate is usually slightly acidic to slightly alkaline, soft or only
moderately hard, and locally may contain iron concentrations in excess of 0.3
mg/l. Water from the surficial sands usually contains less than 50 mg/l of
dissolved solids, has a low pH and is corrosive, and may contain unusually
high concentrations of nitrate. Nitrate concentrations as high as 18 mg/l
have been detected.



24

QaEn.:»zu 00¢ uoyy ss37 § SJOWOISND QOG UDYI UOW I

2160 Ul SWIsAs Jom  Dd1diun AQ PIAIRS SDAY
NOILYNVdX3

S37iw Ot E ¥ € 2 4 0

—{§loSE
SloSE .

05 05§ —{ 0% ose

Ty

Sbo8L 00062 SiobL
ALNNOD 113INMVH




95

ANGIER, HARNETT COUNTY

OWNERSHIP :

Municipal. Total population supplied, about 1,500 in 1972 (625 metered
customers, 25 of which are in suburban areas).

SOURCE:
Four wells (Nos. 1-4).
Well No. 1, lir-2, locatad at lat 35°30'47", long 78°44'24". Driller:

Heater Well Company. Date drilled 1936. Total depth i, Dizm. :
8 in. Cased to: 120 ft. Type of finish: open hole. Topography: flat.
Aquifer: slate. Static water level: . Yield: 60 gpm. Type

pump: submersible. Pump setting:

Well No, 2, Hr=-4, located at lat 35°30'A67; lemg 78°44°25" ¢\ Deiller:

Date drilled: . Total depth: . Diam. 6 in. Cased
to: . Type of finigh: . Topography: slope. Aquifer:
Static water level: . Yield: 50 gpm. Type pump: turbine.

Pump setting:

Well No. 3, Hr-3, located at lat 35°30'09", long 78°44"30". Driller:

Heater Well Company. Date drilled: . Total depth: . Diam.
8 in. Cased to: . Type of finish: . Topography: slope.
Aquifer: . Static water level: . Yield: 50 gpm. Type pump:

submersible. Pump setting:

Well No. 4, Hr-51, located at lat 35°30'54", long 78°44'36". Driller:
Heater Well Company. Date drilled: May 1971. Total depth: 225 ft.
Diam: 8 in. Cased to: 95 ft. Type of finish: open hole. Topography:
slope. Aquifer: slate. Static water level: 13 ft. Yield: 88 gpm.
Type pump: submersible. Pump setting

TOTAL USE:

Average (1972), 0.15 mgd, estimated; maximum daily, not available.

INDUSTRIAL USE:

0.005 mgd, estimated. Principal users include Comm/Scope, Angier
Knitting Company, and Blue Bell, Inc.

TREATMENT :

Aeration, chlorination, sedimentation, rapid-sand filtration and addition
of caustic soda for iron removal.

RATED CAPACITY OF TREATMENT PLANT.

0.22 mgd.
PUMPING CAPACITY:

Raw water 0.33 mgd; finished water, 0.22 mgd.
RAW-WATER STORAGE:

None.



96

ANGTER, UARNETT COUNTY

FINISHED-WATER STORAGE:

One elevated tank, 100,000 gallons; one standpipe, 750,000 gallons.
FUTURE PLANS:
None. System considered adequate at present.

WATER-RESOURCES APPRAISAL:

Surface water: Angier is in northeastern Harnett County where the topogra-
phy is relatively flat to mildly rolling. The immediate area is drained
by small tributaries of Neals Creek and Black River of the Cape Fear
River system. The low-flow yield of streams is small, in the range of
0.001 to 0.003 mgd per square mile. Streams with less than 5 square
miles drainage area occasionally go dry. The average discharge of
streams is from 0.6 to 0.7 mgd per square mile, and the 7-day, 2-year
low flow averages 0.04 mgd per square mile.

If the town decides to use surface water in the future, Neals Creek
with adequate storage would supply sufficient water to meet the demand.

Ground water: Angier is underlain by rocks of the volcanic slate series.
Coastal Plain sediments of the Tuscaloosa Formation approximately 100 to
140 feet thick overlie the slate. Angier obtains its water supply from
four wells that reportedly yield from 50 to 88 gpm. The driller's records
for wells 1-3 were destroyed by fire and construction details of these
wells is not known. Available records indicate the depth of wells ranges
from about 190 to 290 feet. All wells are finished in the slate but one
is reported to have slotted casing set in the Tuscaloosa Formation. The
wells are spaced at least 900 feet apart. It is not known whether
significant pumping interference exists between wells. Additional wells
can be constructed in the present town limits when the need for water
exceeds the yield of existing wells. The water contains excessive
concentrations of iron which is removed prior toc use.



97

CITY OF ANGIER

ANGIER

\ |

{

r4 I

Mc lver St i
\

|

1

|

1

East

=

SR 1507

0

| E— " e T

e Well m Sewage treatment plant \@woge outfall




98

ANGIER, HARNETT COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of
water (raw;finished)...

Date of collection.......

Well No. 1

5-17-62

Well No.

5-17-62

2

Well No. 3

Finished
5-17-62

Copper (Cu)......c.vunn..
Cobalt (CO)vvvvrnnrnnnnn.
Zinc (Zn) . eeeieiinnnnn.
Chromium (Cr)............
Boron (B).u.veeeeeeeenns
Strontium (STr)...veeen...
Barium (Ba).....vuiunen...
Mercury (Hq)...oewuenrnn...
Lead (Pb)uveeierennnnnnnn
Lithium (Li)e.eeeennan.n.
Cadmium (Cd)....cvvveennn.
Cyanide (CN)....c.ivunn.n
Chloride (Cl)....vvveun..
Manganese (Mn)...........
Iron (Fe).veieerieennnnns
Calcium (Ca)uveeeerenesnn
Magnesium (Mg)..e..vvnvn. -
Sodium (Na).eeweeeeounnn,
Potassium (K)...ovueun..,
Fluoride (F)evieeinnen. ..
Silica (Si02)...c.vnv....
Bicarbonate (HCO03).......
Carbonate (CO3)..........
Sultfate (SO4)...cvvuun...
Nitrate (NO3)....vieenvunn
Dissolved Solids.........

SN W
wN N O

71

30
0
41

W O\
e o s s = e s
NN WO ™

= O

N

87

38

52

a ™ . PR
NWOWCHEONN PO

[

N
e v s e s = e s
U WYW oWt O oW

)
= O

Specific conductance
(micromhos at 25°C)....

1 3

Temperature (°C).........

95

7.
17.

o =

112

17.

]

Note:

See next page for additional analyses.



99

ANGIER, UARNETT COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Well No. 1

water (raw;finished)... Finished
Date of collection....... 8§-2-72 8-2-72
Coppar. (€)oo . vovnassma 0.000 0.000
[Gredo; e Qo) ) R S .000 .000
Pl el e ) N s .000 .000
Chromium (Cr)............ .00 .00
BoEon (B)..occceecaneeonns .000 .020
Strontium (Sr)........... .000 .000
Barium (Ba).....ceiuunnnn .000 .000
Mercury (Hq)...oveeeeuen.. <.0005 <.0005
R RTTIE. o) T dh .000 .000
DLt Y 1 1 ) R e .005 .005
Cadmium (Cd)............. .000 .000
Cyanide (CN)......vouuv.. .00 .00
Chloride (Cl)............ 4.8 6.4
Manganese (Mn)........... .039 .070
EROEACEE Y i vnie 5« 50 0 65 i 2.412 .326
Calatum (Ca) ... ...t -
Magnesium (ME)..e:roemnnns | ————mrmmee b o
Sodium (Na)...eeoeeonoeane —_— _
Potassitm €K)u..oseovnonnn || e | e sees
FPluocide (F).....oeocvane | mmmm—e———— e o
Silica (8102)...¢.cuiismpe i —mmmmme—a || e
Bicarbonate (HCO3)....... | ——————ce | e~
Carbonate (CO3).......... —_
Buloeree CBOA Y. , e e e e e By L
N sed T RS e i | =SSR Y ) || T TR
Dissolved 50lids...ccveen | m———mm—m——n | e
Hardness as CaCO03:

TOERL . swis ses cnime i an atipd it e

I\ (oY sal Fid iYehok: § of - RNRPRENRERETR S ) [ S SESESIPRIR S (| S
Alkalinity as CaCO3...... —
Specific conductance

(micremhog at 257 0)iun | wmmm—emaae (Camicea oo
2] TR | T €L S SO
Temneratugs (°0) .. deds, bellesals spo SEBL Sl DUV




100

DUNN, HARNETT COUNTY

OWNERSHIP:

Municipal. Also supplies the City of Erwin. Total population supplied,
about 13,500 in 1972 (3,900 metered customers, 200 of which are in sub-
urban areas).

SOURCE:

Cape Fear River: the intake 1s on the east bank of the river, just above
Stuart Creek, 1-1/4 miles west of Erwin at lat 35°20'00", long 78°42'00".
The drainage area at the intake is 3,690 square miles, approximately.

RAW-WATER STORAGE:

Pond at treatment plant, 4-5 million gallons.
ALLOWABLE DRAFT:

Estimated allowable draft is 20 mgd without storage.
TOTAL USE:

Average 1972, 1.05 mgd, metered; maximum daily (6-12-66), 2.58 million
gallons.

INDUSTRIAL USE;

0.30 mgd, estimated. Principal users include Burlington Industries, Lundy
Packing Company, and H. P. Cannon & Son. Burlington Industries obtain
process water from a company-owned treatment plant in Erwin.

TREATMENT :

Prechlorination, coagulation with alum and occasionally caustic soda,
sedimentation, addition of carbon for control of taste and odor, rapid-
anthracite filtration, addition of phosphate compounds for corrosion
control, adjustment of pH with caustic soda, postchlorination, and fluori-
dation.

RATED CAPACITY OF TREATMENT PLANT:

4.0 mgd.
PUMPING CAPACITY:

Raw water, 2 mgd; finished water 10.4 mgd.
FINISHED-WATER STORAGE:

One clear well, 1,500,000 gallons; one elevated tank, 1,000,000 gallons;
one standpipe, 500,000 gallons.

FUTURE PLANS:

Treatment plant constructed in 1969 is readily expandable to 8 mgd
capacity when needed.

WATER-RESOURCES APPRATISAL:

Surface water: Dunn obtains its water supply from the Cape Fear River.
This is the most dependable source available. Records of flow of the



101

DUNN, HARNETT COUNTY

river have been collected at Lillington since 1923. The minimum flow of
record, 7.1 mgd, occurred during the drought of 1954. Minimum releases
from the New Hope Dam will probably greatly exceed the flow experienced
in 1954. If the quality of water in the Cape Fear River is protected,
there will be ample water to supply future demand.

Ground water: Duunn is in the southeastern corner of Harnett County. The
basement rocks are of the volcanic slate series. Coastal Plain sediments
of the Tuscaloosa Formation overlie the slate and the Black Creek For-
mation overlies the Tuscaloosa. Available records do not show the thick-
ness of the Coastal Plain deposits in the Dunn area but it is probably in
the range of 150 to 200 feet. Some wells are screened in the sand layers
and some are drilled into the basement rocks. For screened wells,
reported depths range from 40 to 150 feet and reported yields range from

10 to 45 gpm. One well 434 feet deep finished in the slate was reported
to yield 200 gpm.



102

1{044n0 ooa-umy

SIm 2

juo|d

U 09§

somas X

tuoyd  JudwDaI| ‘

=

0

O

NNNG

40 AlLID

avel

rehf

cAPE




103

DUNN,

LARNETT COUNTY

ANALYSES

(In milligrams

per liter)

Source, or type of

water (raw;finished).. Raw Finished Raw Finished
Date of collection,...... 13~1-§3 12-1-65 B=3-72 Q=l=i
UBPDEE (G . o ae v s mnmee - 0.000 0.010
Cobalt (Co)........ e .000 .000
7 it gl (0 e S 1 .025 .000
Chromium (Cr)......ovvn.. .00 .00
BOrom {B)..coioeecessssesms .020 .030
Strontium (Sr)........... = .000 .000
Bariom (Ba). ..o v umecinme .000 .000
Mercury (Hq)..vveeevvvnn. - _ <.0005 <.005
Lead (Pb).....v.vueuveasnnn L .000 .000
I Tl b T oo U 1 e i o | e SRR L .003 .003
Cadmium (Cd)...vevrvennn. .000 .000
Cyanide (CN).vverrwrvnenenn .00 .00
Chloride (Cl)............ 23 25 8.6 26
Manganese (Mn)........... .02 .01 022 .003
Tron (Fée).civ.eeeeenasnas .08 .18 .419 .000
Calcium (Ca)....cvvevunn. 8.8 13 | e |
Magnesium (Mg)........... 1.9 by I [~ e e e S L
Sodium (Na)....oevvvennnn 26 26 2 | e | e
Potassium (K)............ 3.2 B0 | gl et S em St -
FIUoride (Fue, oo oreomeos .2 o0 - TR [ PSS 7 SRR = 1 T TR
SELrems(ER02 T, .| .\ ooe b s 6.1 it - sl R L L
Bicarbonate (HCO3)....... 55 L7 S N FE L LT N e
Carbonate (CO3).......... 0.0 G0 ] et A
Sultate (S04)......0cuvun 12 gt - s S g e
Nitrate (NO3)............ 2.2 b | e e e e
Dissolved Solids......... 117 188 | e os = Ml e
Hardness as CaCO3:

Total......c.ou.u... 31 s VRO SY | SR & i ey SR R T v i e

Noncarbonate.......eo.. 0 7 S o= e P ey | Pl R (1
Alkalinity as CaCO3...... YA kg 0 e R R e
Specific conductance

(micromhos at 25°C).... 194 < I . | - S
5] S 7.3 700 K (SN o
Temperature (°C)......... 303 R o | el | AERERE A




104

LILLINGTON, HARNETT COUNTY

OWNERSHIP:

Municipal. Also supplies Shawtown. Total population supplied, about
2,150 in 1972 (610 metered customers).

SOURCE:

Cape Fear River: The intakes are on the south bank of the river at the
eastern city limits, 250 yards north of the treatment plant at lat
35°24'39", long 78°49'16". The drainage area at the intake is 3,440
square miles, approximately.

RAW-WATER STORAGE:

None.
ALLOWABLE DRAFT:

Estimated allowable draft is 19 mgd without storage.
TOTAL USE:

Average 1971, 0.22 mgd, metered; maximum daily (7-3-67) 0.357 million
gallons.

INDUSTRIAL USE:
None in industrial processes.
TREATMENT :

Prechlorination, coagulation with alum and soda ash, sedimentation, ad-
dition of carbon for control of taste and odor, rapid sand filtrationm,
addition of phosphate compounds for corrosion control, adjustment of pH
with soda ash, postchlorination, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
0.5 mgd.
PUMPING CAPACITY:
Raw water, 1.15 mgd; finished water, 1.8 mgd.
FINISHED-WATER STORAGE:
One clear well, 200,000 gallons; one standpipe 880,000 gallons.
FUTURE PLANS:
None.
WATER-RESOUR.CES APPRAISAL:

Surface water: ©Lillington is on the south bank of the Cape Fear River in
central Harnett County. There is ample water in the Cape Fear River to
meet the needs of Lillington for the foreseeable future. Streamflow
records have been collected near the intake since 1923. The minimum flow
[...]
Total depth: 262 ft. Diam: 10 in. Cased to: . Type finish:
screened. Screened intervals: . Topography: flat. Aquifer:
sand. Static water level: 20 ft. Yield: 310 gpm. Pump setting:

Type pump: turbine.

Well No. 7, Ho-36. Driller: Wicker and Underwood. Date drilled: Nov.
1965. Total depth: 138 ft. Diam: 8 in. Cased to: 71 ft. Type
finish: screened. Screened intervals: 71-81 ft, 90-95 ft, 104-109 ft,
114-124 ft. Topography: flat. Aquifer: sand. Static water level: 50
ft. Yield: 167 gpm. Pump setting: . Type pump: turbine.

Well No. 8, tio—37. Driller: Wicker and Underwood. Date drilled: Aug.
1970. Total depth: 108 ft. Diam: 8 in. Cased to: 71 ft. Type of
finish: screened. Screened intervals: 71-91 ft, 95-100 ft. Topography:



111

RAEFORD, iHOKE COUNTY

flat. Aquifer: sand. Static water level: 27 ft. Yield: 125 gpm.
Pump setting: . Type pump: turbine.

Well No. 9, Ho-38. Driller: C. R. Underwood. Date drilled: Jan. 1971.
Total depth: 114 ft. Diam.: 8 in. Cased to: 60 ft. Type of finish:
screened. Screened intervals: 60-70 ft, 75-80 ft, 84-89 ft, 93-98 ft,
103-108 ft. Topography: flat. Aquifer: sand. Static water level:

30 ft. Yield: 55 gpm. Pump setting: . Type pump: turbine.

Well No. 10, Ho-39. Driller: C. R. Underwood. Date drilled: ©Nov. 1970.
Total depth: 135 ft. Diam: 8 in. Cased to: 61 ft. Type of finish:
screened. Screened intervals: 61-71 ft, 75-80 ft, 88-98 ft, 122-127 ft.
Topography: flat. Aquifer: sand. Static water level: . Yield:
150 gpm. Pump setting: . Type pump: turbine.

Well No. 12, Ho-40. Driller: Carolina Well & Pump Co. Date drilled:
Nov. 1971, Total dageh! 140 fr. Dismr 8 in. Cased to: B0 ft. Type
finish: screened. Screened intervals: 80-110 ft, 115-130 ft. Topogra-
phy: flat. Aquifer: sand. Static water level: 64 ft. Yield: 190
gpm. Pump setting: . Type pump: turbine.

TOTAL USE:
Average (1971) 2.04 mgd, estimated; maximum daily not available.
INDUSTRIAL USE:

1.5 mgd, estimated. Principal users include Knit-A-Way, Inc., Burlington
Industries, Inc., and Raeford Turkey Farms, Inc.

TREATMENT :

Aeration, addition of phosphate compounds for corrosion contrel, adjust-
ment of pH with soda ash, and chlorination. Water from wells 3, 8, 9 and
12 is furnished untreated to industrial customers.

RATED CAPACITY OF TREATMENT PLANT:
0.5 mgd.
PUMPING CAPACITY:

Raw water, 2.9 mgd, approximately equal to combined reported yield of
wells; finished water, 2.4 mgd.

RAW-WATER STORAGE:
None.
FINISHED-WATER STORAGE:

Two elevated tanks, 500,000 and 100,000 gallons; one ground storage tank,
200,000 gallons.

FUTURE PLANS:

A test drilling program was underway in 1972-73. A new 3.0 mgd treatment
plant and a 1.0 million gallon ground storage tank are planned for con-
struction in 1973.



RAEFORD, HOKE COUNTY

WATER-RESOURCES APPRAISAL:

Surface water: Raeford is in central Hoke County on the drainage divide of
the Cape Fear and Lumber River basins. The topography is flat to gently
rolling. The northeast part of town is drained by tributaries of Rock-
fish Creek of the Cape Fear River basin, and the remainder is drained by
tributaries of Raft Swamp of the Lumber River basin. The average dis-
charge of streams draining the area is 0.85 mgd per square mile. Minimum
flows are quite variable. The low-flow yield of Rockfish Creek is 0.25
mgd per square mile while many small tributary streams occasionally go
dry. The 7-day, 2-year low flow averages 0.35 mgd per square mile. Rock-
fish Creek above the sewage treatment plant is probably the best surface
water source available for municipal supply.

Ground water: Raeford is underlain by complexly interlayered beds of sand
and clay. These beds are overlain by surficial sand. The overall thick-
ness of these deposits is about 300 feet. The thickness and extent of
the sand layers are variable in the area but generally are sufficient for
construction of productive wells.

Existing town wells reportedly have yields ranging from 55 to 310
gpm and average 180 gpm. These range in depth from 108 to 262 ft, with
the majority being between 100 to 140 feet deep. It is not known whether
pumping interference exists between wells. It is estimated that wells
spaced to prevent significant interference would yield up to 0.5 mgd per
well. Generally, the water is soft and corrosive.



113

CITY OF RAEFORD

BYP
401
=
E %,
/J‘:’
c
a@,
e
|
|
|
s QIH 36 ll
0 P
Ho 2l ° | A 3 rospect Ave |
v
Ho3o® | | _[®Ho22 RAEFORD |
| ] |
| o Centrol Ave I m
] a Harris  Ave
' |
l Ho 19 X I
b ‘s ]
@
BYP ' Ho 38 l
401 | L ° |
Ho35l /& |
[ ]} %Q' ]
Ho 37
E: . h
________ A B ULt
0 | 2 MILES
==X — =3 — 5

plant m Sewage treatment plant \’/Sewage outfall

® Well A Treatment



114

RAEFORD, HOKE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of
water (raw;finished)...

Date of collection.......

Well No. 1
Raw

Well No. 2
Raw

Well No. 3
Raw

Well No. 4
Raw

Copper (Cu)...u.vevannnns
Cobalt (Co)...vvenn.. ceen
Zine (Zn),.uiveeeennen e
Chromium (Cr)......vuuun.
Boron (B).v.vvunvenn. e

Strontium (Sr)....... e

Barium (Ba).......... e
Mercury (Hq)......... e
Lead (Pb)..cvieven... e
Lithium (Li)......... cen
Cadmium (Cd)....e.vvervun.
Cyanide (CN)......... ceee
Chloride (C1)....cvvu.u. .
Manganese (Mn)...........
Tron: (BE) e o inanererens
Calcium (Ca).eeveun... SR
Magnesium (Mg).....vov.. .
Sodium (Na)..eeeeeeenn.n.
Potassium (K)...eoou.... .
Fluoride (F)......... e
Silica (S4i02)............
Bicarbonate (HCO3)...... .
Carbonate (CO3)..........
Sulrate (SO4)......cc.....
Nitrate (NO3)......0e00...
Dissolved Solids.........

— e e

Specific conductance
(micromhos at 25°C),...

27
5.8
18.5

Note.--Additional analyses on next page.



115

RAEFORD, HOKE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Well No. 6 Wells 1-9a/ | Wells 1-9a/

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 6-10-63 BERD=03 11-14-72 11-14-72
Copper (Cu)...ovevvvnnens | =—mmmmmmee | e 0.027 0.029
oDl €CT} ) i: cunnrsnriony bl | o .000 .000
AT TN s G n e s 2on w's I I e . o .025 .020
[0 o ar v Wl S O ol S i e RS ) |- S e, .000 .000
(22 (o) 110 - ) PRSI IRNP I G ) | S e ] (= S .000 .000
b e aatis e G (s o) RS ey | SR eSS (ST KL i L .000 .000
BERIIENCNA) o o . a0 0 A E s NI R e S N S s L .000 .000
BEReUry (BG)a .. 0ot gn i) e MO R L T et il | e e
LR ERE Lt s B e I S 000 .000
BEERRURSCEE Y. 1o, so. v Sl mmagiees = e N . sl .000 .000
CodmEimm- (T ). « v, 00«0 ommons b et i e e .000 .000
477 i o il 1091 SNl 1 | s RemiiERe—o el T R .00 .00
1y HE el 2 i o I A £ 3.9 4,0 S 6.2
Manganese (Mn)........... .01 .01 004 012
07 Ui (50 4 Ay ) .04 .10 000 .083
Rl E U CO8 )y 2 55« » » 60miaan 1.0 3.7 | mmmmmmmeem ) e
Magnesium (Mg)...vevuvn.. B I T B B
Sodium (Na).oeeeeeeennnn. 3.0 2.9 | mmmmmemmeem | e
Potassium (K).o.oevuuunn.. .3 I T B I
Plubrader B e s o . ooy sl .0 o IR [t =R
Sl den (SEORNT. ... S ovELT 7o 6.9 | —m—m—mmmee | memee
Bicarbonate (HCO3)....... 5 12 | e | e
Carbonate (C03).......... 0 S (=== R ilre s S e =
Sulrate (SO4).......uu... b B | e | cmee———
Nitrate (NO3). ... s oo 2.8 ;L P SR e,
Dissolved Solids......... 25 2 e == K L R LB S
Hardness as CaCO03:

e i P R - £ 4 5110 R B T —

Noncarbonate........... 0 [ | B = - e s Al e e 8 R SRS
Alkalinity as CaCO3...... 4 o (R ==+~ . frmee i ([ E=hi o = Ty o
Specific conductance

(micromhos at 25°C).... 29 37 | e ) e
DEEE 55" @ 20 piva o8, v & & FLs s o N o 6.5 | memmmemmee | e
Temperature (°C)....,.... 18.5 29.0. . | e [ S e

a/ Sample collected at treatment plant and

is from wells 1-9.



116

IREDELL COUNTY
WATER-RESOURCES APPRAISAL

Iredell County is in the west-central part of the Piedmont Province.
The topography of the ccunty is characterized by gently rolling hills with
moderate slopes. The South Yadkin River and its tributaries drain the
northern two-thirds of the county, and the Catawba River, which is the south-
west boundary of the county, and its tributaries drain the remainder. The
average discharge of streams ranges from 0.65 mgd per square mile in the
southern half of the county to 1.0 mgd per square mile in the northwest
corner and averages about 0.7 mgd per square mile. The low flow yield of
streams averages 0.12 mgd per square mile, and the 7-day, 2-year low flow
averages 0.25 mgd per square mile,

Statesville and Mooresville obtain their water supplies from surface
sources. Other smaller towns, most rural domestic, and some small industrial
users are supplied by wells or springs. The Statesville and Mooresville
water supply systems serve 36,000 of the county population of 72,200.

Many varieties of igneous and metamorphic rocks underlie the county.
The most abundant is gneiss with smaller bodies of granite, mica schist,
gabbro, and diorite. Generally, the rocks are intimately interlayered and
their relation, one to another, is complex. A thick layer of weathered rock
overlies the bedrock in most places as indicated by the 70 foot average depth
of well casing in available well records. The fracturing and bedding
characteristics of the rocks and the thick cover of weathered rock are favor-
able for large-yielding wells.

Except locally, there is not much difference in the water-bearing
characteristics of rocks in different parts of the county. The average re-
ported yield of drilled wells 6 inches or more in diameter is 19 gpm with one
well reported to yield over 500 gpm. The reported depth of 129 drilled wells
ranges from 49 to 1,100 feet and averages 230 feet.

The chemical quality of ground water is acceptable for most uses with
little or no treatment. In some parts of each rock unit however, concen-
trations of iron and hardness—causing constituents are higher than desirable.

Potential supplies of ground water are adequate, with proper planning
and management, for small industrial and small municipal needs. Where higher
yielding wells are needed, care should be taken in the location and manage-
ment of well fields. The better supplies are generally obtained from wells
drilled in draws and small valleys where thick soil cover is present. The
average amount of ground water available 1in Iredell county is in the range
of 0.35 to 0.45 mgd per square mile.



IREDELL COUNTY

- 81°00’ 80°45
] [
- —_— ST e e . / e
c
\\
' LOVE @ _ i
VALLEY a
36°00'— \ zr% —36°00'
] ‘)J !
- ! "1 HARMONY
]
35%5'|— —35945'
35°301—~ —35°30'

T "3 4 S 10 MILES

 — EXPLANATION
Areas served by municipal water systems in 1972

More than 500 customers 7////A Less than 500 customers



118

MOORESVILLE, TREDELL COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 9,000 in 1972 (3,300 metered
customers, 30 of which are in suburban areas).

SOURCE:

Catawba River impounded in Lake Norman (lake used for hydroelectric power
generation by Duke Power Company): The intakes are approximately 5 miles
northwest of Mooresville at lat 35°37'00", long 80°53'34". The drainage
area at the dam is 1,790 square miles, approximately.

RAW--WATER STORAGE:
Lake Norman, 356 billion gallons.
Reservoir at plant, 1 million gallons.
ALLOWABLE DRAFT:

There are no contractual restrictions on the amount of water that can be
withdrawn from Lake Norman and there is ample water to meet the needs of
the city.

TOTAL USE:

Average (1971) 1.9 mgd, beginning January 1972, 3.0 mgd, metered; maximum
daily (2-10-72) 3.7 mgd.

INDUSTRIAL USE:

2.1 mgd estimated. Principal users include Burlington Industries, Dray-
more Manufacturing Company, Templon Spinning Mills, Inc., Chemspun Yarns
Ltd., and Klopman Mills.

TREATMENT :

Partial-aeration, prechlorination, coagulation with alum, sedimentation,
rapid sand filtration, addition of phosphate compounds for corrosion
control, adjustment of pH with caustic soda, postchlorination, and
fluoridation.

RATED CAPACITY OF TREATMENT PLANT:

6.0 mgd.
PUMPING CAPACITY:

Raw water, 4.0 mgd; finished water, 4.0 mgd.
FINISHED-WATER STORAGE:

Two clear wells, 1 million and 500,000 gallons; three elevated tanks,
two of 500,000 and one of 100,000 gallons.

FUTURE PLANS:

Plan to install another raw-water line from Lake Norman and possibly
another raw—water reservoir at the treatment plant.



119

MOORESVILLE, TREDELL COUNTY

WATER-RESOURCES APPRATSAL:

Surface water: Mooresville is in southern Iredell County. Lake Norman, a
large hydroelectric impoundment on the Catawba River, is a few miles west
of the city. There is ample water in Lake Norman to meet the needs of
the city for the foreseeable future.

Ground water: Granite, commonly porphyritic, is the predominant rock
underlying Mooresville. The granite is generally deeply weathered.
Reported well depths range from 140 to 400 feet. One abandoned well
owned by Mooresville was reported to yield 80 gpm.

With the abundance of surface water available, it is not likely that
ground water will be used for municipal supply. However, it is estimated
that wells drilled at favorable sites would yield 0.03 to 0.04 mgd, and
supplies of this magnitude are adequate for many needs.



120

CITY OF MOORESVILLE

C:

North

f‘w-l @
‘ -~ \\
7

\
¢

{
\
I
‘

P

.
X ¢

1

\
-—")

OORESVILLE

| i T

oY

By
- =N\
Y

£?

7aA1H

noRMAN

LAKE 7Jx\;\./\\
0 | 2

3 4 5 MILES
T F—" = = ————|
%take ATreatment plant m Sewage treatment plant
\<Sewuge outfall




MOORESVILLE, IREDELL COUNTY

121

ANALYSES
(In milligrams per liter)

Source, or type of L.Norman L.Norman

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 11-29-65 11-29-65 5-10-72 5-10-72
Copper (Cu)...vouvausassna e L 0.018 0.016
Cobalit. (OO i s srape ool 0| Pt e ay i TSR .000 -000
ZATR LGN s g o vas rere D R SR S s Eo R ol | Ml .017 .042
Clrominm, £ &« wii 2s esdun ol e -2 Sl e .00 .00
Boxof- (B Yigataatan eswl ask e T DY T TR .014 .026
S EramEm. COEd: o smant £ ook et sl L e e .020 .020
1 TR T NNty f SRR | .000 .000
. Loy g e T P R R S | - (e <.0005 <.005
TRBE CP) . ossaseanr mn i a0 o .002 .000
TR o LR T o as o d 2 h o o vt ki oty R e .003 .003
(o et (1Y L6 1 (R 8 | s S | | -, = .000 .000
o T M e PN P | SRR oL (i~ T AT .00 .00
Chleopddes 0Cl). ¢ .o b smk o5is T 7.7 6.0 8.6
Manganese (Mn)........... .02 .02 .028 010
TEoh (B, o ow insmemsles .00 .01 .055 .000
Caleimm (CaY. .vsvvesnmans 4.3 5.5  |[nacedSii s BRIEe s
Magnesium (Mg)........... Ll €7 Lium (VAL EERTY ST -
Sodium (ME) .. o6 6ceesion i 4.9 1 TP ) WL Is _ =
Potassium (K)...ouuuuu... 1.4 Aod ] e B R e
Fluoride (F).viveivrennn. el dal) ) mee LD R TR PO
SiliceptBilT) i c. vy i s vusle 9.4 I 7 L S (P TR R ) i S IS
Bicarbonate (HCO3)....... 21 g ) fipksvaned aaaMitiesagt .
Carbonate (CO3).......... 0 - | .zDepebnadhul N - .
Sulfate (SO4)....vuuuu... 3.4 2 115 N I W | i e
Nitrate (NO3)............ A S TR | NN O by 000y e O
Dissolved Solids......... 41 alS aluqsof —astakatwaliamh o
Hardness as CaC03:

TR Sh o & e o 5 e Dol S 15 20l 1o Ahamtanthe S EoNERRGL L

Noncarbonate. ....cevwo. 0 B 00 Pl conlwsR L
Alkalinity as CaCO3...... 17 - S (B N PPV ICHR R S =iy S
Specific conductance

(micromhos at 25°C).... 55 115 - 1 ceemsnaem ) el
B S o e e £ g, P 6.5 1.7, | o STUIACA SO
Temperature (°C)......... S A [ . 20.5 21.5%




122

STATESVILLE, IREDELL COUNTY

OWNERSHIP:

Municipal. Also supplies Barium Spring Community. Total population
supplied, about 27,000 in 1971 (7,483 metered customers, 823 of which are
in suburban areas).

SOURCE:

South Yadkin River (primary source). The intakes are at the upstream

side of secondary road 1892 approximately 4.5 miles north of States-

ville at lat 35°53'16", long 80°52'54". The drainage area at the intakes
is 120 square miles, approximately. Fourth Creek: The intake is approxi-
mately 0.2 mile north of the treatment plant at lat 35°48'49", long
80°52'56". The drainage area at the intakes is 15.8 square miles, ap-
proximately.

RAW-WATER STORAGE:
None.
ALLOWABLE DRAFT:

Estimated allowable draft of South Yadkin River is 13.5 mgd without
storage and of Fourth Creek is 2.0 mgd without storage.

TOTAL USE:

Average (1971) 5.5 mgd, metered; maximum daily (4-17,28-1971) 6.0 million
gallons.

INDUSTRIAL USE:

2.0 mgd, estimated. Principal users include Beaunit, Southern Screw Co.,
Hunt Manufacturing Co., Thonet Industries, Inc., Thornburg Hosiery Mill
and Carnation Co.

TREATMENT :

Prechlorination, coagulation with alum and caustic soda, sedimentation,
rapid sand filtration, addition of phosphate compounds for corrosion
control, adjustment of pH with caustic soda, postchlorination, and fluori-
dation.

RATED CAPACITY OF TREATMENT PLANT:
15 mgd.
PUMPING CAPACITY:

Raw water, 7.3 mgd at South Yadkin River and 3.4 mgd at Fourth Creek;
finished water, 10 mgd.

FINLSHED-WATER STORAGE:

Two c¢lear wells 2 million and 1 million gallons; two elevated tanks of
1 million gallons each.

FUTURE PLANS:

Plan to install a 12 mgd pump at South Yadkin River. Within the next



STATESVILLE, IREDELL COUNTY

5-10 years plan either a 50 million gallon raw water reservoir or to use
a proposed Soil Conservation Service 2,000 million gallon reservoir on
Snow Creek.

WATER-RESOURCES APPRAISAL:

Surface water: Statesville is in the center of Iredell County. The topo-
graphy is characterized by rolling hills with moderate land and stream
slopes. The area is drained by Third Creek and Fourth Creek, both
tributaries of the South Yadkin River. The low flow yield of streams
generally exceeds 0.10 mgd per square mile. The average discharge is
0.7 mgd per square mile and the 7-day, 2-year low flow averages 0.25 mgd
per square mile. The estimated allowable draft of the present sources is
approximately three times current use and should be adequate for the
immediate future. Either of the proposed raw-water reservoirs under
consideration would be beneficial. They should materially reduce the
suspended-sediment load which is heavy at times and would, of course,
increase the dependable yield. :

Ground water: Statesville is underlain by a variety of rocks, including
mica~schist, gneiss, and granite. A thick mantle of weathered rocks
overlies the bedrock in most places. The thick mantle of weathered rock
and the fracture characteristics of the underlying bedrock suggest that
well supplies are available for most needs.

The scarcity of records of drilled wells of tested capacity prevents
an accurate appraisal of the ground-water conditions in Statesville.
However, it is estimated that wells drilled in favorable locations would
yield 0.05 to 0.06 mgd.



124

CITY OF STATESVILLE

j—
Yo, /
v

RIVER

P

@ = STATESVILLE @

\

[
S

J
-
//
T7
\
TROUTMAN ‘
N
AN !\
\\_-/ \
\ |
0 | 2 3 4 5 Miles

s =3 —|

—
\Intoke A Treatment plant

m Sewage treatment plant \{Sewage outfall




125

STATESVILLE, IREDELL COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of S.Yadkin R.

water (raw;finished).. Raw Finished
Date of collection....... S-d2-72 =42-T2
o e S 0.208 0.014
e o (G o7 PR .008 .001
e < [ 0 o a5 .038 .000
Chromium (Cr)........cu.. .00 .00
LT N5 D T e 11 .016 .000
Strontium (Sr)...vevee... .000 .000
Barium (Ba).....oovvun... .000 .000
Mercury (Hq) il onviuns <.0005 <.0005
LERARRDY - el 510504 1500 .014 .000
IS ALY T LR o £ .005 .005
Cadmium (Cd).....covvu.n. .001 .000
Cyanide. (ON).c.onsesnees o .00 .00
Chilofride (CL)....oumeccnn 3.0 oD
Manganese (Mn)........... 1.120 .000
TEOEWEBRDL i ais e o s s S 4,559 .000
ol G700 LTS o T £ 3.8
Magnesium (Mg)........... 2.2 1%
SOT U ENENYS & o i oo e o o st 2.1 6.5
Potassdum (K. ....eeameos F&5 1.1
Flugtadie OF). ... ..onseeen A A
SLIEEE ORI = o wns i e 5.8 11
Bicarbonate (HCO03)....... 11 21
Carbonate (C03).......... 0 0
Sulrate (SO4)............ 8.6 3.6
Nitrate ((NO3), .. o600 camet 5.4 | M)
Dissolved Solids......... 46 45
Hardness as CaC03:

Total. .. ussi s o etk 17 14

Noncarbonate........... 8 0
Alkalinity as CaCO3...... ) 17
Specific conductance

(micromhos at 25°C).. 54 61
PH. . ... ... sdaiie s il 6.1 6.8
Temperatures $RE) T e T e




126

LEE COUNTY
WATER-RESOURCES APPRAISAL

Lee County is located in the central part of North Carolina. The Fall
Zone passes through the county, with the north and northwest half being in
the Piedmont Province and the remainder in the Coastal Plain Province. The
topography is characterized by gently rolling and undulating hills with
gentle stream and land slopes. The Deep and Cape Fear River form the
northern boundary and drainage is through tributaries of these rivers. The
average discharge of streams ranges from 0.65 to 0.80 mgd per square mile.
Minimum flows are low, generally ranging from 0.005 to 0.015 mgd per square
mile. Streams with less than 10 square miles drainage area occasionally go
dry. The 7-day, 2-year low flow ranges from 0.02 to 0.20 mgd per square mile
and averages 0.08 mgd per square mile.

Sanford obtains its water supply from the Cape Fear River. Broadway
and most rural domestic water supplies use wells. Approximately 13,200 of
the county's population of 30,467 (1970) are served by municipal water
systems.

Rocks of the volcanic slate series crop out in the northern tip of the
county and in the southeastern third where they are overlain by Coastal Plain
deposits of the Tuscaloosa Formation. Water in the slate moves through
fractures and along planes of bedding, cleavage, and schistosity, and is
stored in the overlying mantle of weathered rock. The higher yielding wells
are those drilled in draws, sags, and low flat areas where the mantle of
weathered rock is thickest. 1In such areas, yields as much as 50 gpm may be
obtained. The Coastal Plain strata are thin in Lee County and yields of
wells are small. Triassic rocks (shale, sandstone, claystone, and clay
derived from weathered shale) occupy most of the northwestern two-thirds of
the county. Compaction and cementation have reduced the permeability and
porosity of the Triassic rocks, and well yields in this rock unit are gener-
ally low. The following table shows typical reported yields and average
depth of wells in the slate and Triassic rocks (these data are for domestic
wells, and yields are probably low).

Yield (gpm) Average
MaximumAT Average depth (feet)

Rock unit

Slate 30 11 88
Triassic 20 9 107

The chemical quality of ground water is generally good and suitable for
use with little or no treatment. Water from the slate is slightly acidic and
usually soft. Water from the Triassic is alkaline, is moderately hard, and
locally may contain as much as 250 mg/l of chloride.



rgors  LEE COUNTY

-
;

RO
NV

s

35936

Buvbla?snd sdigh

10 MILES

T ——— S

EXPLANATION

Areas served by municipal water systems in 1972

More than 500 customers ////j

Less than 500 customers

35°30



128

SANFORD, LEE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 12,500 in 1972 (5,169
metered customers, 638 of which are in suburban areas).

SOURCE:

Cape Fear River: The intakes are on the south bank of the river just up-
gstream from the N. C. Highway 42 bridge, 9 miles northeast of Sanford, at
lat 35°32'54", long 79°01'34". The drainage area at the intake is 3,160
square miles, approximately.

RAW-WATER STORAGE:

None.
ALLOWABLE DRAFT:

Estimated allowable draft is 17 mgd with no storage.
TOTAL USE:

Average 1971, 2.63 mgd, metered; maximum daily (6-19-70), 3.72 million
gallons.

INDUSTRIAL USE:

1.1 mgd, estimated. Principal users include Federal Spinning Corp.,
Sanford Finishing Corp., Roberts Company, and Saco-Lowell Company.

TREATMENT :

Prechlorination, coagulation with alum and occasionally caustic soda,
sedimentation, activated-carbon and rapid sand filtration, addition of
phosphate compounds for corrosion control, adjustment of pH with caustic
soda, postchlorination, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:

6.0 mgd.
PUMPING CAPACITY:

Raw water, 6.0 mgd; finished water, 12.6 mgd.
FINISHED-WATER STORAGE:

One clear well, 2 million gallons; three elevated tanks, 1 million,
500,000, and 75,000 gallons; one standpipe, 250,000 gallons.

FUTURE PLANS:

The treatment plant is new (1972) and there are no plans for further de-
velopment at this time.

WATER-RESOURCES APPRATSAL:

Surface water: Sanford is in the center of Lee County where the topography
is characterized by gently rolling hills with gentle land and stream
slopes. The area is drained by many small tributaries of the Cape Fear
River. The average discharge of streams draining the immediate area is



129

SANFORD, LEE COUNTY

0.70 mgd per square mile. Minimum flows are small, generally exceeding

0.003 mgd per square mile. The 7-day, 2-year low flow averages 0.03 mgd
per square mile. The minimum flow of the Cape Fear River at the Sanford
intake is adequate to meet future demand. The estimated allowable draft
is more than five times current use.

Ground water: The Jonesboro fault trends northeastward across Lee County
and is near the southeastern edge of Sanford. To the west of this fault,
Triassic rocks are predominant, and to the east, rocks of the volcanic
slate series predominate. A relatively thin layer of Coastal Plain sedi-
ments overlie these rocks. The Coastal Plain sediments are too thin for
successful wells. Generally the Triassic rocks do not yield water
readily to wells. However, there are many faults in the area and a well
penetrating a fault might yield over 50 gpm. Wells in the volcanic slate
are reported to yield 30 gpm or more. If wells are drilled in draws,
sags, or low areas, yields as high as 50 gpm or more might reasonably be
expected.

The chemical quality of ground water is generally good. Water from
wells in the slate is usually very soft and slightly acidic. Water from
the Triassic rocks varies considerably from place to place but is usually
alkaline and hard to very hard. Also, chloride concentrations may be
higher than desirable.



130

CITY OF  SANFORD

/4 A, ! <
@ n Fork fpe %hes Creek N =
Gum < @
(501 ¢

= BN
5
=
ot
<P, (e
2, ¢
e
<.,
e
o
iz \3
= )
gl $ «
~
N
| ;
(X 3

~ L SANFORD
\

| iz

/

/

BROADWAY /

~1
-~ \
@ \

5 MILES
==

\<ntoke A Treatment plant

m Sewage treatment plant \</Sewuge outfall




131

SANFORD, LEE

ANALYSES

COUNTY

(In milligrams per liter)

Source, or type of

water (raw;finished)... Raw Finished
Date of collection....... 8-3-72 8-3-72
CORPRE 0D . iniy o ponieinem 0.019 0.017
1 b RO D S .000 .000
R Ty s o e D .000 .000
ChEammum. COL), o oue ooy sis e .00 .90
RIS BIog e Falf a5 oo 6t ke R 020 .035
Strontium (Sr).....vcu... .000 .000
Barium (Ba)....oeauveesss .000 .000
Mevneitsy (g el o0 ok i <.0005 <.0005
LeadMOPhdn GG ., ool . 2aaee .000 .000
Lighoum (Ei)........06000 .003 .002
Cadmium (Cd).......ouv.vss .000 .000
Cyanide CENY ... ..oeve e .00 .00
Chloride €CL). .. .cossiwaivnn 13 19
Manganese (Mn)........... .010 .010
e T T S .093 031
TR RS T v 6.8 7.1
Magnesium (Mg)........... 2.2 2.8
LT TR T 14 25
Potassiaml (B . o S o s e 3.2 239
Fluoeides B .20 .58 250 .3 .9
Siliwan g B0 . LG 12 10
Bicarbonate (HCO3)....... 33 22
Carbonate (CO3).......... 0.0 0
Sulete (BOA)......cocus. 11 36
Nitrate (NO3)......6 0500 4.0 1.8
Dissolved Solids......... 118 123
Hardness as CaCO03:

Total....ieeeneeeennenn 26 29

Noncarbonate........... 0 11
Alkalinity as CaCO3...... 27 18
Specific conductance

(micromhos at 25°C).... 120 185
b L Wit < 7= yefe 6.7 6.5
Temperature (°C).........




132

LINCOLN COUNTY
WATER-RESOURCES APPRAISAL

Lincoln County is in the south-western part of the Piedmont Province in
North Carolina. The topography is rolling to hilly with moderate to steep
land and stream slopes. The South Fork Catawba River and other tributaries
of the Catawba River drain the county. The Catawba River and Lake Norman, a
hydroelectric power development, form the east boundary of the county. The
low flow yield of streams ranges from 0.03 mgd per square mile in the eastern
half of the county to 0.14 mgd per square mile in the western half. The
average discharge of streams, excluding the highly regulated Catawba River,
ranges from 0.7 mgd per square mile in the east to 0.9 mgd per square mile in
the west, and likewise, the 7-day, 2-year low flow ranges from 0.11 mgd per
square mile in the east to 0.29 mgd per square mile in the west.

Lincolnton, the only municipal water system in the county, obtains its
water from surface sources. Lincolnton supplies water to 9,000 of the
county's population of 32,682 (1970).

Mica schist and granite are the prevalent rocks in Lincoln County. The
granite has penetrated the schist to varying degrees. 1In some areas the
schist is predominant and in others the granite predominates. A belt of
schist with very little granite extends northeastward through the center of
the county passing east of Lincolnton. The eastern third of the county is
predominately underlain by granite. Hornblende gneiss occurs interlayered
with other rocks in most of the county.

Records of wells indicate that higher yields are obtained from wells in
schist, the average yield being almost twice as great as that in granite.
The yield of wells varies considerably from place to place in the same rock
unit, depending largely on the thickness of overlying weathered material and
topographic location. Wells drilled in draws have an average yield twice as
great as wells on hills in the same rock unit.

The following table shows typical reported yields and the average depth
of wells in granite and schist in the county.

Yield (gpm) Average

Maximum | Average depth (feet)

Rock unit

Schist 58 14 139
Granite 100 8 114

The yields in the table are based largely on wells used for domestic
supplies and are low because domestic wells are usually drilled at sites
close to the point of use rather than in sites selected for high yield. The
average yield of 27 wells drilled for industrial use is 23 gpm.

The higher-yielding wells are those drilled in low, flat areas or draws
where the saturated weathered rock is thickest. It is estimated that the
amount of ground water available for development ranges from 0.35 mgd per
square mile in the east to 0.50 mgd per square mile in the west.



133

LINCOLN COUNTY
WATER-RESOURCES APPRAISAL
The chemical quality of ground water in all parts of the county is good

and acceptable for most uses without treatment. On the average, the water is
soft containing less than 50 ppm hardness.



134

08658

SJaWO0ISNI OOG ubyy SS237 §

261 ul swashks iajom

SJAWOISNY Q0S Louy

jpdidiunw  AQ paAJas sDasy

NOILYNV1dX3

S3INN 01

S v € 2 | 0

EFLITY

.

NOILYLS ¢ ™
NOM!I s _

NOLNTOINI]
ALI2°4¥3908

-

ALNNODJ

NTOONIT




135

LINCOLNTON, LINCOLN COUNTY

OWNERSHIP:

Municipal. Also supplies Boger City Sanitary District which has 900
metered customers. Total population supplied, about 9,000 in 1972 (2,500
metered customers, 125 of which are in suburban areas).

SOURCE:

South Fork Catawba River: The intakes are at the upstream side of N. C.
Highway 27 bridge at lat 35°28'15", long 81°16'07". The drainage area at
the intake is 392 square miles, approximately. Walker Branch impounded
by a low dam (primarily a pumping pool): The intakes are at the old
treatment plant at lat 35°29'00", long 81°15'35". The drainage area at
the intakes is 4.7 square miles, approximately.

RAW-WATER STORAGE:
Walker Branch pumping pool, 6-8 million gallons.
ALLOWABLE DRAFT:

Cstimated allowable draft of the combined sources is 39 mgd, with negli-
gible storage.

TOTAL USE:
Average (1971), 2.39 mgd, metered; maximum daily not available.
INDUSTRIAL USE:

1.8 mgd, estimated. Principal users include Mohican Mills, Leslie Fay
Corporation and North Carolina Spinning Mill.

TREATMENT:

Prechlorination, coagulation with alum and lime, sedimentation, addition
of carbon for control of taste and odor, rapid Anthra-filt filtrationm,
adjustment of pH with soda ash, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:
0ld plant, 1.0 mgd. New plant 2.0 mgd.
PUMPING CAPACITY:
Raw water: Old plant, 1.0 mgd; New plant, 2.0 mgd.

Finished water: 01d plant, 1.4 mgd; New plant, 4.6 mgd.
FINISHED-WATER STORAGE

Two clear wells, each of 500,000 gallons; three elevated tanks, 500,000,
150,000 and 75,000 gallons.

FUTURE PLANS:

Fluoridation is to be added to the treatment process. Additions and
modifications of the new plant were In progress in April 1972, including:
raising treatment capacity to 6.0 mgd; construction of a 1.0 million
gallon clear well; construction of 20 million gallon raw water reservoir



136

LINCOLNTON, LINCOLN COUNTY

and a new raw water intake; and installing additional raw and finished
water pumps.

WATER-RESOURCES APPRAISAL:

Surface water: Lincolnton is in the center of Lincoln County on an east-
west trending ridge between Lithia Inn Branch and Walker Branch. The
South Fork Catawba River flows along the west side of the city. The low
flow yield of streams draining the area generally exceeds 0.10 mgd per
square mile. The average discharge of streams is 0.8 mgd per square mile
and the 7-day, 2-year low flow averages 0.25 mgd per square mile. There
is ample water available at the present sources to meet the needs of the

foreseeable future. The estimated allowable draft is more than 15 times
current use.

Ground water: The city of Lincolnton is underlain by granite. The city
owns 6 wells which were used to supplement the surface water supply.
When the new plant was completed, the wells were taken out of service.
These wells range in depth from 142 to 200 feet and have a combined yield
estimated at 300 gpm with continuous pumping. The water is of good
chemical quality.



jIojino abomag jupjd juawypai} abomag E jupjd juawybalj ‘ S_EEV/

o —— mm——— s
$3UN 2 | 0

137

Ui 40N

ALlID Y3908

19y/04 \
L

N
& {ad

"a’J

NOLNTOINIT 40 ALID



LINCOLNTON, LINCOLN COUNTY

138

ANALYSES
(In milligrams per liter)

Source, or type of S.F. Ca- S.F. Ca-

water (raw; tawba R. tawba R.

finished).......... Raw Finished Raw Finished

Date of collection..... 9-9-65 9-9-65 4-10-72 4-10-72
Copper (Cu)..vvvvienn.. 0.015 0.020
Cobalt (Co)...ivvnnnniin. | —mmm=mmm— | —mmmm oo .004 .004
Zinc (Zn)....evvenneennn. | m—mmmm—e— | —mmmmm .010 .008
Chromium (Cr)...veieunee. | ———=—mm—me | o .00 .00
Boron (B)..eeereennennnn. | mmmm—mmeee | oo .025 .053
Strontium (Sr).......0... | mmmmmmm———— | —mm——— e .000 .000
Barium (Ba)............ ——————eee e [ e .000 .000
Mercury (Hq)........... e B <.0005 <.0005
Lead (Pb).......cccvvunus | mmmmmmmeee | e .000 .000
Lithium (Li)........... .. | ==—==—==— | ——=————— .004 .004
Cadmium (Cd)............. | =——————=——— | ——ommoer .000 .000
Cyanide (CN)..vvviviennns | == | e .00 .00
Chloride (Cl).......... 3.0 7.6 6.6 6.2
Manganese (Mn)......... .05 .01 .033 .004
Iron (Fe).ivweueiunnnn .43 .06 518 .000
Calcium (Ca)...veruenn. 3.4 8.0 | e | e
Magnesium (Mg)......... .7 3 0 [ [ ——
Sodium (Na).e.veeeounn. 3.8 B £ i [ S-S | ——
Potassium (K).......... .9 1.2 ez oo e
Fluoride (F)i..eevvenn. .0 1.2 | eSS ———————
Silica (Si02)...... i 12 12 s | AT
Bicarbonate (HCO3)..... 21 b L T =t s SO I (S . I,
Carbonate (C03)........ 0 0f 020 peeseemr | =l
Sulrate (SO4).......... 2.4 8.8 | —e—m—mmme | e
Nitrate (NO3).......... 3 ST/ N s, S S-SR PASIN IS SO
Dissolved Solids....... 44 y e SR e— S S [ Ry SE—
Hardness as CaCO3:

el o U e o e 12 /S I

Noncarbonate......... 0 0 | —mmemmeee |t -
Alkalinity as CaCO3 17 22 T [EEWONCSSIERPRED™ . o | © e T e
Specific conductance

(micromhos at 25°C).... 47 DT 0 b et | e e
B Sty 238 s e ats s e ey 6.5 (- I (IS Er Rt Py G o=
Temperature (°C).... ..« 19.5 | ———m————— 14.5 11.5




139

MECKLENBURG COUNTY
WATER-RESOURCES APPRAISAL

Mecklenburg County is in the Piedmont Province in south-central North
Carolina with the State line being the southern boundary. Topographically,
the county is level to gently rolling becoming more hilly near the larger
streams. The Catawba River is the west boundary of the county. Flow of
the river is highly regulated by hydroelectric dams. Three of the lakes
formed by these dams, Lake Wylie, Lake Norman, and Mountain Island Lake are
partly in the county. Tributaries of the Catawba River drain all but the
northeast quarter of the county which is drained by the Rocky River and its
tributaries. The average discharge of streams in the county is 0.65 mgd per
square mile. Minimum flows are quite variable, ranging from 0.001 to 0.09
mgd per square mile and averaging 0.018 mgd per square mile. The 7-day, 2-
year low-flow averages 0.07 mgd per square mile.

The Charlotte-Mecklenburg Utility Department, Huntersville, and Davidson
obtain their water supply from Catawba River impoundments. These municipal
systems serve approximately 286,000 of the county population of 354,656
(1970).

Rocks of the diorite and granite group predominate in Mecklenburg
County. The rocks of this complex are closely spaced and in some areas the
granite predominates and in others, the diorite predominates. Rocks that
range locally from gabbro to diorite are exposed in the southwestern part of
the county. Rocks of the Carolina slate belt, including greenstone, schist,
slate, and associated volcanic rocks underlie a small area in the south-
eastern corner. For wells, no particular part of the county can be desig-
nated as better than another; liowever available well records show the diorite
to be the better aquifer. The following table shows typical reported yields
and average depth of drilled wells 3 inches or more in diameter in the
diorite and granite.

Yield (gpm) ] Average

Maximum | Average | depth (feet)

Rock unit

Diorite 75 22.6 155
Granite 100 14.8 136

As is typical of the Piedmont, topographic location has a significant
influence on the yield of wells. The higher yielding wells are in draws,
generally yielding more than twice as much water as wells on hills. Since
the diorite occurs randomly in almost all parts of the county, it may be
possible to select well sites in the better aquifer and topographic setting
without sacrificing convenience of location.

The chemical quality of ground water is generally good. The water is
soft to moderately hard. Generally, water from the granite has a smaller
concentration of dissolved mineral matter than that from other rocks in the
county.

The city of Charlotte-Mecklenburg County Utility Department plans to
service the entire county and is adequately supplied with surface water.



g L({ MDAVIDSDN
g LAxE N T il _J ol
35930 S worman S ( S5
~b ,_\5
?‘ \
I&ﬁiﬂ
CORNELIUS \
A}
| / = \
[ ,\g HUNTERSVILLE .
o
3
H
rd
g MOUNTAIN h
r ISLAND \
LAKE
21
()
\
£ \\
\
"_ \.\ 1 i
G
35015’ — @ \ —(35015'
" CHARLOTTE
p
.t
\ LAKE
‘N wroiE
" PINEVILLE
A Y
23400 \ [ 35°00'
OrR| 562! 3 4 8 10 MILES

8; 00’

{ ’/1 ”

MECKLENBURG COUNTY
) 80°45'

l

More

EXPLANATION
Areas served Dy municipal woter systems in 1972

than 500 customers ,////// Less than 500 customers



CHARLOTTE-MECKLENBURG UTILITY DEPARTMENT, MECKLENBURG COUNTY

OWNERSHIP:

Municipal. Also supplies Pineville and Matthews. Total population
supplied, about 280,000 in 1972 (82,000-85,000 metered customers).

SOURCE:

Catawba River impounded in Mountain Island Lake: The intake is about 6
miles northwest of Charlotte at lat 35°20'56'", long 80°56'36". The
drainage area at the dam is 1,860 square miles, approximately. Water is
pumped to two raw-water reservoirs. Mountain Island Lake is used
primarily for hydroelectric power generation by Duke Power Company.

RAW~WATER STORAGE:
Mountain Island Lake, 18.7 billion galloms.
Two reservoirs, 60 and 40 million gallons.
ALLOWABLE DRAFT:

Allowable draft not determined. However, there is ample water to meet
future needs.

TOTAL USE:

Average (1971), 33.83 mgd, metered; maximum daily (6-19-70), 48.2 million
gallons.

INDUSTRIAL USE:

11.3 mgd (1971), estimated. Principal users include Barnhardt Manu-
facturing Co., Celanese Corporation, Lance Incorporated, Southeastern
Poultry, and Southern Dairy.

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, addition of carbon
for control of taste and odor, rapid-sand filtration, ammoniation, ad-
justment of pH with lime, postchlorination, and fluoridation.

RATED CAPACITY OF TREATMENT PLANTS:

Hoskins Plant, 36 mgd.

Vest Plant, 25 mgd.
PUMPING CAPACITY:

Raw water, 90 mgd; finished water, more than 100 mgd.
FINISHED-WATER STORAGE:

Hoskins Plant; two clear wells, 12,000,000 and 6,000,000 gallons. Vest
plant; three interconnected clear wells, combined storage of 12,000,000
gallons. Seven elevated tanks, 2,000,000, 1,500,000, 1,250,000, 1,000,000,
1,000,000, 500,000 and 500,000 gallons.

FUTURE PLANS:

The Charlotte-Mecklenburg Utility Department was recently formed. The



142

CHARLOTTE-MECKLENBURG UTILITY DEPARTMENT, MECKLENBURG COUNTY
Department will eventually supply all of Mecklenburg County. Initial
planning for expansion of the distribution system has been completed.

WATER-RESOURCES APPRAISAL:

Surface water: The flow in the Catawba River is ample to meet the needs of
Charlotte for the foreseeable future.

Ground water: For a discussion of the ground water conditions, see Mecklen-
burg County p. 139.



143

CHARLOTTE - MECKLENBURG UTILITY DEPARTMENT

SRR

\\LUE

ASADIS

North

10 MILES
(o —— = =]
\dtoke A Treatment plant m Sewage treatment plant \<Se'oge outfall




144

CHARLOTTE-MECKLENBURG UTILITY DEPARTMENT, MECKLENBURG COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Catawba R. Catawba R.

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 9-8-65 9-8-65 6~-9-72 6-9-72
Copper (Cu)...iveveennnn.. 0.022 0.014
Cobalt (CO).vvenrvunnnn. .015 .008
A Tl 7 ) N .014 .010
Chromium (Cr)....vvuv.n.. .00 .00
Boron (B)..veeereeenennns - .000 - .000
Strontium (ST).....civees | mmommme | m——— .050 .050
Barium (Ba)...........u.. —————— | .000 .000
Mercury (HqQ)...vvvuunen... ————————— | e — <,0005 <.0005
Lead (Pb). e rnernnenns .005 .005
Lithium (Li)............. 011 .015
Cadmium (Cd)............. .000 .000
Cyanide (CN)............. .00 .00
Chloride (Cl)...vvuvuun.. 4.1 6.3 5.4 8.2
Manganese (Mn)........... .00 .01 .008 .008
Iron (Fe)iverviniiennnnnn .00 .01 .000 .000
Calcium (Ca).e.eewreeeanns 3.7 9.0~ | e | o
Magnesium (Mg)....evuuun. .9 .3 e | M
Sodium (Na)..vee'veuneen.. 3.9 4.5 | At | Rl
Potassium (K)............ 1.1 1.2 | Pt e
Fluoride (F).....cvv.... .0 1.0 | campee R
Silica (Si02)............ 6.5 7.0 | SmIIIEooo | semsdeieeine
Bicarbonate (HCO3)....... 19 24 | asdemee—n | sl
Carbonate (CO3).......... 0 [ S ) S e NI e |
Sulrate (SO4)....vveunn. 2.8 7.4 | ahiBEEARL il meiiimn
Nitrate (NO3)....veveun.. .1 o2 | A MV CEE iR
Dissolved Solids......... 29 45 | cmemlill | NS
Hardness as CaCO3:

Total.......o0vvvvnnnn. 12 28| e | e

Noncarbonate........... 0 8 | meeewdRedl e
Alkalinity as CaCO3...... 16 20 | —em——mteaaply —mm—re—e e
Specific conductance

(micromhos at 25°C).... 47 8l | e\ e
12 NG 4 N U, W 6.6 8.6 | ——mm——mmem | —mmmme o
Temperature (°C)......... 24 24 25 25.5

Note: All samples collected at Hoskins Plant.



145

DAVIDSON, MECKLENBURG COUNTY

OWNERSHIP:

Municipal. Also supplies Cornelius and Davidson College, Cormelius sup-
plies the Smithville Community. Total population supplied, about 4,400
in 1972 (1,400 metered customers, approximately 25 of which are in sub-
urban areas).

SOURCE:

Catawba River impounded in Lake Norman (lake used for hydroelectric power
generation by Duke Power Company): The intakes are in Lake Norman at

lat 35°35'47", long 80°53'53", about 2-1/2 miles west of Davidson. The
drainage area at the dam is 1,790 square miles, approximately.

RAW-WATER STORAGE:
Lake Norman, 356 billion gallons.

ALLOWABLE DRAFT: Not determined. There are no contractual limitations on
the amount of water that can be withdrawn from Lake Norman.

TOTAL USE:

Average (1971) 0.44 mgd, metered; maximum daily (7-1-70),0.71 million
gallons.

INDUSTRIAL USE:

0.15 mgd, estimated. Principal users include General Time Corporation
and Elox Corporation.

TREATMENT :

Prechlorination, coagulation with alum, sedimentation, Anthra-filt fil-
tration, adjustment of pH with lime, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:

0.75 mgd.
PUMPING CAPACITY:

Raw water, 1.0 mgd; finished water, 1.1 mgd.
FINISHED-WATER STORAGE:

Two clear wells, 257,000 and 200,000 gallons; one elevated tank, 100,000
gallons.

FUTURE PLANS:

Plan to raise filter plant capacity to 1.5 mgd by modernizing existing
plant and to install two additional elevated tanks.

WATER-RESOURCES APPRAISAL:

Surface water: Davidson is on the north boundary of Mecklenburg County
and on the east shore of Lake Norman. There is ample water available at
the present source to meet the needs of the foreseeable future.

Ground water: Granite and diorite are the predominant rocks underlying



146

DAVIDSON, MECKLENBURG COUNTY

Davidson. Records of well casing lengths indicate that the overlying
thickness of weathered material is as much as 90 feet thick. Reported
well depths range from 55 to 160 feet and average about 100 feet. Well
yields as high as 70 gpm have been reported. The chemical quality of
ground water is good and suitable for most uses without treatment.
Locally the water may be moderately hard.

With the abundance of surface water available, it is not likely that
ground water will be used for the public supply.



147

110}4n0 uoo:owV/ woid juawipasy sbomes [X] juojd juawioas; W o__c_c_V/

NOSQIAVQ

SNIN3NY0D

NOSQIAVd 40 AlLID



148

DAVIDSON, MECKLENBURG COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of L. Norman

water {raw;finished)... Raw Finished
Date of collection....... 5-10-72 5-10-72
Copper (Cu)....ovnvunnnn. 0.015 0.016
Cobalt (CO).vvrvrnneeannn .000 .000
Zina €ZM) ... iconsvisocan .023 .023
Chromium (Cr)......veuen. .00 .00
Boron (B)eue'eeieneeennnn .021 .024
Strontium (Sr)........... .020 .020
Barium (Ba)..:eveveununnn .000 .000
Mercury (Hq)....eoov.nn.. <.0005 <.0005
Lead (Pb)...evveeennaannn .000 .000
Lithium (Li).....avnen... .004 .004
Cadmium (Cd)...veernnnnn. .000 .000
Cyanide (CN).....covuun.n .00 .00
Chloride (C1)....vcvu.... 5.6 8.0
Manganese (Mn)........... .031 .009
Iron (Fe)oew'eiineenannnn .037 .018
Calcium (Ca)..cvevevnnnns 4.0 10
Magnesium (Mg)........... s ik 1.4
Sodium (Na)..eeeeeeeennns 4.8 5.6
Potassium (K).....vouun.. 1.6 1.3
Fluoride (F).vivvuvueenn. .1 .9
Silica (Si02)...veuvn.n.. 6.8 7.0
Bicarbonate (HCO3)....... 18 20
Carhonate (C03).......... 0 0
Sulfate (SO4)....c.cvveunn. 4.4 10
Nitrate (NO3)....v.iveun.. .00 .2
Dissolved Solids......... 40 63
Hardness as CaCO03:

i o1 (] L P 13 31

Noncarbonate........... 0 14
Alkalinity as CaCO3...... 15 16
Specific conductance

(micromhos at 25°C).... 55 94
DA WA e SR O 6.3 8.5
Temperature (°C)......... 20 20




149

HUNTERSVILLE, MECKLENBURG COUNTY

OWNERSHIP:

Municipal. Also supplies the community of Pottstown. Total population
supplied, about 2,000 in 1972 (500 metered customers, 25 of which are in
suburban areas).

SOURCE:

Catawba River impounded in Lake Norman (lake used for hydroelectric power
generation by Duke Power Co.): The intakes are at lat 35°24'32", long
80°54'07", approximately 4-1/2 miles northwest of Huntersville. The
drainage area at the dam is 1,790 square miles, approximately.

RAW-WATER STORAGE:
Lake Norman, 356 billion gallons.
ALLOWABLE DRAFT:

Not determined. There are no contractual limitations to the amount of
water that can be withdrawn from Lake Norman.

TOTAL USE:

Average (1971) 0.13 mgd estimated; maximum daily (June 1971), 0.18 million
gallons.

INDUSTRIAL USE:
None.
TREATMENT :

Prechlorination, coagulation with alum, sedimentation, rapid anthracite
filtration, adjustment of pH with lime, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:
0.5 mgd.
PUMPING CAPACITY:
Raw water, 1.0 mgd; finished water 1.4 mgd.
FINISHED-WATER STORAGE:
One clear well 250,000 gallons; one elevated tank, 75,000 gallonms.
FUTURE PLANS:
None.
WATER-RESOURCES APPRAISAL:

Surface water: Huntersville is in northern Mecklenburg County. Lake
Norman, the present source of water, is about 3-1/2 miles west of the
town limits. There is ample water available to supply the town for the
foreseeable future.

Ground water: Gabbro-diorite and allied basic rocks underlie Huntersville.
In previous years, Huntersville obtained its water supply from four deep
wells. The wells ranged in depth from 70 to 210 feet, and in yield from
5 to 35 gpm. Static water levels were reported to be 20 to 40 feet below
land surface. The water was soft and the chemical quality was good.



150

{10J4n0 uoo:ow/ fupjd juauyoai] abomag E . uoid  uawjoas] Mo4u|

- = T ¥ T y: 3

SIUN 2 | 0

\
\

JTINUASHIINAH N
—Il"

' sboi0)

1
1
1
|
{
\
L8

37TASYILINNH 30 ALID



151

HUNTERSVILLE, MECKLENBURG COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of L. Norman

water (raw;finished)... Raw Finished
Date of collection....... >10~74 5-10-72
GOPOETNGEEAL . wals. 4 40 S0 0.018 0.033
EEBEVEICEON ) . ol SR .000 .000
VA0 T B ey T T P (e ) | [ 3.820 .024
ChEGHAMTECOEY g cwtas St .00 .00
BEEen BB e, o s oibole o il s .020 .000
Sitrantlmm CSEY. o . o sheals .020 .020
BREHRIUABR ) vl oe it 20 .000 .000
Mercury (Hq)........ A T <.0005 <.0005
B OB s, stila 4.0 sToRE .000 .000
L (R s o e o lante .003 .003
Cadmitim  (CA ). iviie cumal oo .002 .000
Eyranida. (BNt it v« wklals o .00 .00
ChEoredarCCl), . civ i nnass 5.4 8.6
Manganese (Mn)........... .008 .005
TLi5(6 T e QL ) e i | .116 .000
{61l b g e 02 e TR 4,0 8.2
Magneésium (Mg),.......... 1.4 .7
LT ST LA < ) SR 4.4 4.8
Yoyt TR, . .. e 1.3 1.6
Fiuorl st e L Ly L e, .0 .1
LI U0 6 ..o i dled ; 53 7.4
Bicarbonate (HCO3)....... 22 18
Carbonate (CO3)...5.cikas 0 0
Sulfmfe GB0L) . e «minede 2.4 11
Nitrate (NO3):x -ow.adson, .2 .2
Dissolved Solids......... 37 49
Hardness as CaC03:

Totak: cat . ss«ns i@ amial 16 24

NoncarboRate  wav. ssess. 0 9
Alkalinity as CaCO3...... 18 15
Specific conductance

(micromhos at 25°C).... 35 83
1§ R Tt —— —— | 6.4 6.6
Temparatura (°C). ... cemes 315 18.5




152

MONTGOMERY COUNTY
WATER-RESOURCES APPRATSAL

Montgomery County is in the south-eastern part of the Piedmont Province
with approximately 10 percent of the county along the southeastern boundary
extending into the Sand Hills subprovince of the Coastal Plain Province. 1In
the western part, the topography is characterized by rolling hills and long
ridges. The land surface in the Sand Hills is gently undulating. The Pee
Dee River is the west boundary of the county and receives the drainage from
all but a small area along the northeast boundary which is drained by tribu-
taries of Deep River of the Cape Fear River basin. Hydrologically, streams
in the Sand Hills are considerably more productive than those in the re-
mainder of the county. For streams in the Sand Hills, the average discharge
is 1.0 mgd per square mile, the 7-day, 2-year low flow is 0.3 mgd per square
mile and minimum flows generally exceed 0.1 mgd per square mile. For streams
in the remainder of the county, the average discharge ranges from 0.6 to 0.9
mgd per square mile, the 7-day, 2-year low flow averages 0.08 mgd per square
mile and minimum flows generally exceed 0.008 mgd per square mile. Streams
in the Sand Hills rarely go dry while those with less than thirty square
miles drainage area in the remainder of the county can be expected to go dry
occasionally.

Troy, Biscoe, Mount Gilead, and Candor obtain their water supplies from
surface sources. Montgomery County recently acquired the treatment plants of
Mount Gilead, Troy, and Biscoe. In 1972, the county was installing pipe
lines to connect these systems. Candor elected to retain its treatment plant
but will be tied in by pipeline to the other cities. These municipalities
serve approximately 5,500 of the county's population of 19,267 (1970).

Rocks of the Carolina Slate Belt underlie most of the county. Triassic
rocks, principally shale, crop out in the southern part. In the Sand Hill
section, surficial sands are as much as 75 feet or more thick. There are
insufficient well records available to make an accurate appraisal of the
water-bearing potential of the various rock units in the county, however,
some general observations can be made. Yields as high as 135 gpm have been
reported from wells in the Slate Belt and if wells are located in favorable
sites such as low-flat areas, sags, or draws, yields as high as 40-50 gpm
may reasonably be expected. Wells in the Triassic rocks would probably yield
about half as much as those in the Slate Belt. Supplies of 50 to 100 gpm can
be developed in the surficial sands, depending largely on the thickness
of the sand layer.

In general, ground water from the slate is slightly acidic, soft or only
moderately hard, and locally may contain iron in excess of 0.3 mg/l. The
range in chemical quality of water from the Triassic rocks is great. The
water is usually alkaline and hard to very hard. Water from the surficial
sands is acidic and very soft.

Ground water will continue to be an important source of water for
domestic and agricultural needs in areas remote from the Montgomery County
water system. The potential ground-water supply is also adequate, with
proper planning and management, for small industrial and small municipal
needs.



MONTGOMERY COUNTY

80°00' 79°45'
35%30 +— -go'
3
Z N\»
Badmn
Lake
35915 —
MOUNT
. GILEAD

g 1 2 3% & & 10 MILES

EXPLANATION
Areas served by municipal water systems in 1972

More than 500 customers m Less than 500 customers




154

BISCOE, MONTGOMERY COUNTY

OWNERSHIP:

Montgomery County. Also supplements Star. Total population supplied,
about 1,600 in 1972 (516 metered customers, 100 of which are in suburban
areas).

SOURCE:

Little River: The intakes are approximately 3 miles west of Biscoe at
lat 35°22'22", long 79°49'35". Water is pumped to a storage reservoir or
directly to the plant. The drainage area at the intake is 111 square
miles, approximately.

RAW-WATER STORAGE:

Reservoir, 10 million galloms.

ALLOWABLE DRAFT:

Estimated allowable draft is 1.3 mgd with a storage of 10 million gallons.
TOTAL USE:

Average (1972) 0.4 mgd, estimated, maximum daily (9-14-72), 1.46 million
gallons.

INDUSTRIAL USE:

0.1 mgd, estimated. Principal users include Spring Mills, Inc., and the
Coca Cola Company.

TREATMENT:

Coagulation with alum and soda ash, sedimentation, addition of carbon for
control of taste and odor, rapid anthracite filtration, adjustment of pH
with soda ash, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:

1.5 mgd.
PUMPING CAPACITY:

Raw water 1.4 mgd; finished water, 1.5 mgd.
FINISHED-WATER STORAGE:

One clear well, 237,000 gallons; two elevated tanks, 500,000 and 75,000
gallons.

FUTURE PLANS:

Montgomery County recently purchased the treatment plant and a major
expansion of the county distribution system was underway in 1972. Tenta-
tively, a 10 mgd treatment plant on the Pee Dee River is planned.

WATER-RESOURCES APPRAISAL:

Surface water: Biscoe is on a relatively flat, north-south trending ridge
in eastern Montgomery County. The east side of town is drained by tribu-
taries of Bear Creek of the Cape Fear River basin and the west side is
drained by tributaries of Little River of the Pee Dee River basin. The



155

BISCOE, MONTGOMERY COUNTY

low flow yield of streams in the immediate vicinity is small, averaging
0.004 mgd per square mile. Streams with less than 10 square miles drain-
age area occasionally go dry. The average discharge of all streams in
the area is 0.8 mgd per square mile and the 7-day, 2-year low flow
averages 0.08 mgd per square mile. Flow of the Little River has not been
adequate to supply Biscoe in some dry years. With adequate storage,
Little River could meet future requirements. The proposed treatment
plant on the Pee Dee River would provide ample water for the future.

Ground water: Biscoe is underlain by rocks of the Carolina Slate Belt.
Records of well casing lengths indicate that the overlying mantle of
weathered rock ranges from a few feet to over 90 feet in places and
averages 50 feet. For 18 wells, the depth ranged from 44 to 400 feet
and averaged 156 feet, and the yield ranged from 3 to 40 gpm and averaged
14 gpm. The average yield includes several domestic wells that are
drilled in sites close to the point of use rather than sites selected for
high yield. 1In favorable sites, such as low flat areas, sags, or draws
where saturated weathered rock is thickest, yields of 40 to 50 gpm may
reasonably be expected.



156

CITY OF BISCOE

St.

3 MILES

\)'Inroke A Treatment plant

@ Sewage treatment plant \Sewoge outfall



157

BISCOE, MONTGOMERY COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 3-28-66 3-28-66 10-4-72 10-4-72
Copper (Cu)iuu.vmionnons - 0.010 0.000
CODBLESCEH) & v ooy s 4 s alei 3 oo .000 . 000
Vs ol Q0 ) —— .033 .000
Chromium {CT)..vvesnvsnns .000 .000
BOTA CB) e s oeseerinonens .000 .000
Strontivm (8F).ceiviosens & .000 .000
Bardum (Ba).....o0000 e .000 .000
MELEMEY THG) e oo conwsiose = <.0005 <.0005
Lemta G s v v o w ool bum seals .000 .000
Tt IS Yo oo v v viqnire smoilid .001 .003
(ST i T Lo Tt A e ) P e S E et B, .000 .000
Cyanide (CN)...evsvaoncns .00 .00
Ehliopade CEL) . oo sisn 3. 5 5.4 6.2 7 e
Manganese (Mn)........... 01 .04 015 .026
1y ot (815 -t P .08 .06 .137 .000
CELCIEEE €08, « 2 v v vt ins 5.3 505 ] it e e I
Magnesium (Mg)....uvvueunn 1.2 R AR b < e e, b T
Sodlumm | CNE ) ase 5 0r oo« sbiat 4.5 R L LI R e g L
Potassium (K).......o.... .7 7 S S  |  o
Flasrids R ). .o coupsnsmsls .0 A | et el R N
Sl CA (B TI Ve e o - il 18 7.2 52 1 i Eike_ S R e g U L
Bicarbonate (HCO3)....... 28 A oD Tl SRCRIIN A Ut
Carbonate (CO3).......... 0 (10 e R e e
Sulrtate (SO4).......0uun .8 7.7 R e TR L .. - O
Nitrate (NO3).....c.vvu... A 9 | et Ll T
Dissolved Solids......... 45 G ] e T
Hardness as CaC03:

e T P 18 200 | hearm e R ey e

Noncarbonate........... 0 et o0 T R A e e
Alkalinity as CaCO3...... 23 3G et —te i eoR TR
Specific conductance

(micromhos at 25°C).... 58 1607 Y S S 1. L s
1 s P It T 1 6.7 o 1 SO RO e s e s
Temperature (°C)......... O 00 e 20.5 20.5




158

MOUNT GILEAD, MONTGOMERY COUNTY

OWNERSHIP:

Montgomery County. Total population supplied, about 1,400 in 1972 (525
metered customers, 48 of which are in suburban areas).

SOURCE:

Pee Dee River impounded in Lake Tillery: The intakes are approximately
3-1/2 miles west of Mount Gilead at lat 35°12'36", long 80°01'21". Lake
Tillery is used for hydroelectric power by Carolina Power & Light Company.
The drainage area at the dam is 4,600 square miles, approximately.

RAW-WATER STORAGE:
Lake Tillery, 54.4 billion gallons.
ALLOWABLE DRAFT:

Not determined. The amount of water that can be withdrawn from Lake
Tillery is unlimited provided the withdrawal does not interfere with the
hydroelectric operations.

TOTAL USE:

Average (1971), 0.5 mgd, estimated; maximum daily, not available.
INDUSTRIAL USE:

0.2 mgd, estimated. Principal users include Texfi Industries, Mount
Gilead Finishing, and Russel-Harwelle Hosiery Mill.

TREATMENT:

Prechlorination, coagulation with alum and soda ash, sedimentation, ad-
dition of carbon for control of taste and odor, rapid anthracite fil-
tration, and adjustment of pH with soda ash.

RATED CAPACITY OF TREATMENT PLANT:

0.475 mgd.
PUMPING CAPACITY:

Raw water, 0.5 mgd; finished water, 0.5 mgd.
FINISHED-WATER STORAGE:

One clear well, 250,000 gallons; two elevated tanks, 100,000 and 300,000
gallons.

FUTURE PLANS:

Montgomery County has recently acquired the water treatment plants of
Biscoe, Troy and Mount Gilead. A major expansion of the county distri-
bution system was under construction in 1972. Tentatively, a 10 mgd
treatment plant on the Pee Dee River is planned.

WATER-RESOURCES APPRAISAL:

Surface water: The water available at Lake Tillery is ample to supply the
future requirements of Mount Gilead. The treatment plant is operating



159
MOUNT GILEAD, MONTGOMERY COUNTY

at or near capacity. The proposed treatment plant on the Pee Dee River
would provide ample water for the future.

Ground water: Mount Gilead 1is underlain by rocks of the Carolina Slate
Belt. Wells in carefully selected sites in this rock unit are reported
to yield 50 gpm or more. The water is slightly acidic, usually soft or

only moderately hard, and locally may contain undesirable concentrations
of ironm.

With the abundance of surface water available it is unlikely that
ground water will be used as a source for the municipal supply.



160

CITY OF MOUNT GILEAD

< 109
S
Z
73
¥
. %, Q)
= = V
— -, N
[l nydro // N \ MT. GILEAD
~ “ (4 / \
o / \
< 231 (J\ | Allentown Rd. €
Alientowsn R, —
BV\C“M RS '
(8 . )
X % /
e. /
R 2 X7
b.
< < N
3 3 e
(-]
= 3 :
% 3
Y 4 73
0 | 2 3 MILES
| —— =

%oke A Treatment plant

m Sewage treotment plant \<S/ewoge outfall



lel

MOUNT GILEAD, MONTGOMERY COUNTY

ANALYSES

(In milligrams

per liter)

Source, or type of

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 3-28-66 3-28-66 10-5-72 10-5-72
CopRaT (Gl ). v e s o s sime i 0.014 0.007
EOBEME COD) . vv oo wnmossin Uy s B e o .000 ,000
ZATIE) 2T o on v o5 2n 6mi s v ey L e e L —-— .000 . 000
CHREOMINT: (BL ). s . et s vaou| e A e .000 .000
BOEON (B)u.owssenesssaaliiol hmmesan oSl 8 e e .000 .000
Strontium (Sr)..evernenn. ——————— | .000 .000
Barpdiom (Ba),....cocousins e | .000 .000
MEECHEY MG )« 5 v wnsomeohs | omrsmmmes N i £.005 <.005
RS T e A St 1 =S S ) | ) T .000 .000
Lithium (Li)........ A R - - .000 .000
Cadmium (Cd). ..cveineeenn ————m e | .000 .000
Cyanide (CN)......ovvevene | —mmmmmmme | e .00 .00
Chikeme e WOLDL . o6 s ee oo 4.6 7.4 5.8 8.8
Manganese (Mn)........... .00 .02 045 .004
Exomn (Fe)iv.eoncesossensa .03 .00 .000 .000
Cabetum iR Y. v vvicsndases 4.3 5.8 | mmmmmmeee | e
Magnesium (Mg)....vounn.. 1.6 1.6 ] mmmemeeee | e
SodiagtNad, ool oan i n 3.9 45 | mmemmmemee | e
Potassium (K)............ 1.6 1.8, | sl S e s
Fludeide (B)ociiwocivnnos .1 0| e NS
Silica (Si02)............ 9.3 7.9 | mmmmmmeeee | e
Bicarbonate (HCO3)....... 18 68 | mmemmemmmm | —mmmmee
Carbonate (CO3).......... 0 "5 Y (e 4 T ool e e
Suliate (SO4)...... o A iT iy 5.0 EE ] snr e
Nitrate (NO3)...... e 1.7 -] - | e e
Dissolved Solids,........ 42 o O S E i | s ST o
Hardness as CaC03:

Total........o. i 18 200 | e e

Noncarbonate........... 3 [or  © it e MR R R
Alkalinity as CaCO3...... 15 I | = Ly e N e
Specific conductance

(micromhos at 25°C).... 58 Pl TR | YA WY I L Y S
PH. . .« G vl 9o va somava s wu 25 6.4 77 N el it MW= ) WSR2 -, SR
Temperature (°C)......... i PRGN || il - e 20.5 21




162

TROY, MONTGOMERY COUNTY

OWNERSHIP:

Montgomery County. Total population supplied, about 3,000 in 1972 (1,200
to 1,300 metered customers, 150 of which are in suburban areas).

SOURCE:

Densons Creek impounded in City Reservoir: The intakes are approximately
1-1/2 miles northeast of Troy at lat 35°23'24", long 79°52'10". The
drainage area at the dam is 26 square miles, approximately.

RAW-WATER STORAGE:
City Reservoir, approximately 40 million gallons.
Reservoir at treatment plant, 1.5 million gallons.
ALLOWABLE DRAFT:

Estimated allowable draft is 0.8 mgd with a storage of 40 million gallons.
TOTAL USE:

Average (1972) 0.5 mgd, estimated; maximum daily (7-14-72), 0.76 million
gallons.

INDUSTRIAL USE:

0.1 mgd, estimated. Principal users include A. Leon Capel, Collins and
Aikman Corporation, Smitherman Industries, Inc., and Troy Drapery Corpo-
ration.

TREATMENT :

Prechlorination, coagulation with alum and soda ash, sedimentation, ad-
dition of carbon for control of taste and odor, rapid sand filtration,
adjustment of pH with soda ash, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:
0.75 mgd.
PUMPING CAPACITY:
Raw water, 0.75 mgd; finished water, 2.2 mgd.
FINISHED-WATER STORAGE:
One clear well, 350,000 gallons; one elevated tank, 500,000 gallons.
FUTURE PLANS:

Montgomery County has recently acquired the treatment plants of Troy,
Biscoe, and Mount Gilead. A major expansion of the county distribution
system was underway in 1972. Tentatively, a 10 mgd treatment plant on
the Pee Dee River is planned.

WATER-RESOURCES APPRAISAL:

Surface water: Troy is in the center of Montgomery County where the topo-
graphy is characterized by rolling hills with moderate land and stream
slopes. The immediate area is drained by tributaries of Little River of



163

TROY, MONTGOMERY COUNTY

the Pee Dee River basin. The low flow yield of streams is small, on the

order of 0.004 mgd per square mile. The average discharge of streams is

0.8 mgd per square mile, and the 7-day, 2-year low flow averages 0.03 mgd
per square mile. The estimated allowable draft of the present source is

adequate for the present demand; however, as demand increases additional

water will be needed. The proposed treatment plant on the Pee Dee River

would provide an abundance of water for the future.

Ground water: Troy is underlain by rocks of the Carolina Slate Belt. No
records of wells drilled in the Troy area are available. However,
records of wells drilled in this rock unit in other parts of the county
indicate that wells drilled in favorable sites can reasonably be expected
to yield as much as 40 gpm or more.

The water from this rock unit is usually soft to moderately hard,
slightly acidic, and may contain iron in excess of 0.3 mg/l.



164

CITY OF TROY

gXs
®
>
w
% £
w -
o
z
c',"l
8
4%
s %\‘
e ——
. ; _______
: Py 1
I fo gy |
le S
'dorado E S
S 3 v
gurto?

St. Main

[
!
I
I
[
I
[
f
I

l TROY 5

WOIMPr Sy

2 MILES

0 |
\\4/"’ | = — - —— | —
A Treotment plont m Sewage ireatment plont %ewoge outfall

N Intake




165

TROY, MONTGOMERY COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 3-28-66 3-28-66 10-4-72 10-4-72
GEDPEE S (CU) S . S e e -— 0.000 0.000
L6 S R0 o MR S R i e S | S ey S S .000 .000
A AT s (0 L e || e TR [ S .000 .000
O . .. . . . . oocs e e S i .000 .000
Borowt cCB ). o e e e v ——e e N . 040 .000
PRREEREED] T, . .y 5o s Mt e S e .000 .000
5T b ) 1 R T MR Ry | S BB D .000 .000
IR R i el o 3 A g+ | S S | T S R <.0005 <.0005
Ty ANRGROEEL L s e e Xt RCTI R . , fo .000 .000
I T N ks e e | T T BN .000 .001
(STl T 1 A, e (| AT S || (s L .000 .000
(€ pe sl T (TN ey || oo el |~ =T — .00 .00
Chloride (Cl)....ovvueu... 3.7 6.2 2.8 7.8
Manganese (Mn).....ccve.. 02 .02 256 .002
L sianie (T e s .04 .01 .539 000
Calcium (Ca)..... e 3.4 g e e e R e S
Magnesium (Mg)..vuveseeons .6 8 e | e
SEdv T TWNBDG v o s i whe . s A 4.4 e e
Potassium (K),........... .8 a | e e e
Plom e l), o, .. oo e dms 0 3l ] s N TET RS,
o il i S I 7.) TR ety 19 18 | e | e
Bicarbonate (HCO3)....... 20 21 | e | el
Carbonate (CO3).......00. 0 O sovp o | ot L A R
golcabes CODEJ. ... ,...." 2.6 13 | - | e | e Rl L
Nitrate "(NO3)....c.c00me. A 2.1 ) et R e S
Dissolved Solids......... 54 /o A P SR S S = L 1L
Hardness as CaC03:

Tl s, oA=L s shen 12 s T (S CE S LR L e

Noncarbonate........... 0 ‘oI S R o R, Sy LT O
Alkalinity as CaCO3...... 16 157 GO o8 ©— T I T e
Specific conductance

(micromhos at 25°C)... 44 #00 Bea MARL \ e L PR b o e e
15 S TGl A, [ 6.6 (7o A =S¥ Uy Sy | R S
Temperature (°C)......... e | -2 R 20.5 20.0




166 p//
MOORE COUNTY
WATER~RESOURCES APPRATSAL

Moore County is in the south-central part of North Carolina. The
northern half of the county is in the Piedmont Province and the remainder is
in the Sand Hills section of the Coastal Plain Province. The topography
ranges from level to low, rolling hills, with the smoother surface features
being in the southern half. Tributaries of the Cape Fear River, principally
the Deep River, Bear Creek, and Little River drain all but the southwest
quarter of the county, which is drained by Drowning Creek and other small
tributaries of the Pee Dee River basin. Streamflow varies widely with the
higher yielding streams being in the Sand Hills section. For all streams in
this section, the average discharge is 0.85 mgd per square mile, the 7-day,
2-year low flow averages 0.3 mgd per square mile, and the low-flow yield
generally exceeds 0.1 mgd per square mile. This contrasts sharply with
streams in other sections. For these streams, the average discharge is 0.70
mgd per square mile, the 7-day, 2-year low flow averages 0.03 mgd per square
mile, and the low flow yield ranges from O to 0.005 mgd per square mile.
Streams in this section with as much as 100 square miles drainage area have
gone dry.

Southern Pines, Vass, and Robbins obtain their water supply from surface
sources. Aberdeen, Pine Bluff, and Cameron use ground water. Pinehurst is
using a combination of surface and ground water and plans to phase—out its
surface-water source in the near future. Carthage obtains its water from
springs and Nicks Creek. The county population in 1970 was 39,048.

Three principal rock types crop out in Moore County. The northwestern
third is underlain by rocks of the volcanic slate series, consisting of slate,
schist, and related rocks. A broad belt of Triassic rocks (claystone, sand-
stone, siltstone and conglomerate), trends northeasterly through the center
of the county. Coastal Plain strata cover the southeastern third. Surficial
sands overlie most of the county and are as much as 150 feet thick beneath
the higher hills in the vicinity of Southern Pines. Generally, the higher
yielding wells in volcanic slate are those drilled in sags, draws, and low
flat areas where the mantle of saturated weathered rock is thickest. The
Triassic rocks are the poorest source of ground water and well yields are
usually low. The Coastal Plain strata and surficial sand are the best
aquifer. The yield of wells depends to a large extent on the thickness and
extent of the sand layers penetrated. The following table shows
typical reported well depths and yields in the various rock units.

Yield (gpm) Average

Range Average | depth (feet)

Rock unit

Volcanic slate 1-120 16 160
Triassic 1-50 11 144
Coastal Plain 8-225 114 138

The chemical quality of ground water is generally good and suitable for
most uses with little or no treatment. Water from the slate is usually



167 W

MOORE COUNTY
WATER~-RESOURCES APPRATISAL

somewhat acidic, soft to moderately hard, and locally may contain iron concen-
trations that are higher than desirable. The chemical quality of water from
the Triassic rocks varies considerably from place to place and is usually
slightly alkaline, hard, and may contain chloride concentrations in excess of
250 mg/1. Water from the Coastal Plain deposits is usually acidic, with pH
values less than 6.0 being common, and very soft.



MOORE COUNTY
79°§5' - 79030’ 79015’

P ) T o N i - i ) B \
35930 }— \ ~ - 435030’
. N«
5 /
k i\ & {/- /\ ~E i '

\g
L

ROBBINS

L3
>
EX
>
\. -
2
3
S

35%(5}- N

—135015'
3\ JACKSON
: SPRINGS |
r e ]

; PINEHURST
Y |
~-. = 1

i \—\C;:,
AN {

1 . L o | oz N

O 12 3 4 5 o 10 MILES

EXPLANATION
Areas served by mumicipal water systems in 1972

" More than 500 customers Less than 500 customers

N
\



169

ABERDEEN, MOORE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 3,300 in 1972 (783 metered
customers, 150 of which are in suburban areas).

SOURCE:
Seven wells (Nos. 1-7).

Well No. 1, Mo-76, located at lat 35°07'49", long 79°24'54". Driller:
Heater Well Company. Date drilled: 1954. Total depth: 210 ft. Diam.:
10 in. Cased to: 72 ft. Type of finish: screened. Topography: hill-
side. Aquifer: sand. Static water level: 51 ft below land surface.
Yield: 150 gpm. Type pump: turbine.

Well No. 2, Mo-82, located at lat 35°07'52", long 79°24'54". Driller:
Carolina Well and Pump Company. Date drilled: 1967. Total depth: 176
ft. Diameter: 18 to 8 in. Cased to: 99 ft. Type of finish: screened.
Topography: flat. Aquifer: sand. Static water level: 75.2 ft below
land surface. Yield: 200 gpm. Type pump: turbine.

Well No. 3, Mo-83, located at lat 35°08'02", long 79°24'09". Driller:
Carolina Well and Pump Co. Date drilled: June 1967. Total depth: 154
ft. Diam.: 8 in. Cased to: 96 ft. Type of finish: screened.
Topography: hilltop. Aquifer: sand. Static water level: 75 ft below
land surface. Yield: 215 gpm. Type of pump: turbine.

Well No. 4, Mo-84, located at 35°07'36", long 79°24'37". Driller: Caro-

lina Well and Pump Co. Date drilled: . Total depth: 157 ft.
Diam.: 8 in. Cased to: 69 ft. Type of finish: screened. Topography:
hilltop. Aquifer: sand. Static water level: . Yield: 200 gpm.

Type pump: turbine.

Well Ne. 5, Mo-85, located at lat 35°07'09", long 79°25'16". Driller:
Carolina Well and Pump Co. Date drilled: 1968. Total depth: 171 ft.
Diam: 8 in. Cased to: 70 ft. Type of finish: screened. Topography:
hillside. Aquifer: sand. Static water level: 88 ft below land
surface. Yield: 225 gpm. Type pump: turbine.

Well No. 6, Mo-86, located at lat 35°08'15", long 79°24'02". Driller:
Carolina Well and Pump Co. Date drilled: July 1971. Total depth: 131
ft? Diam: 10 in. Cased to: 75 ft. Type of finish: screened.
Topography: hilltop. Aquifer: sand. Static water level: 49 ft below
land surface. Yield: 200 gpm. Type of pump: turbine.

Well No. 7, Mo-87, located at lat 35°08'26", long 79°24'00". Driller:
Carolina Well and Pump Co. Date drilled: August 1971. Total depth:
200 ft? Diam: 10 in. Cased to: 96 ft? Type of finish: screened.
Topography: hillside. Aquifer: sand. Static water level: 110 ft
below land surface. Yield 150 gpm. Type of pump: turbine.

TOTAL USE:

Average (1972) 0.3 mgd, estimated; maximum daily, not available.



170

ABERDEEN, MOORE COUNTY

INDUSTRIAL USE:

0.06 mgd, estimated. Principal users include J. P. Stevens Co. and
Aberdeen Coca Cola Co.

TREATMENT :

Chlorination and fluoridation at each well.
RATED CAPACITY OF TREATMENT PLANT:

None.
PUMPING CAPACITY:

1.9 mgd, approximately equal to combined yield of the wells.
RAW-WATER STORAGE:

None.
FINISHED-WATER STORAGE:

Two elevated tanks, 300,000 and 200,000 gallons.
FUTURE PLANS:

None.
WATER-RESOURCES APPRAISAL:

Surface water: Aberdeen is in the Sand Hills section in southern Moore
County. The immediate area is drained by Aberdeen Creek and its tribu-
taries. The low—-flow yield of streams is relatively high, generally
exceeding 0.16 mgd per square mile. The average discharge of streams is
0.80 mgd per square mile, and the 7-day, 2-year low flow averages 0.35
mgd per square mile. Aberdeen Creek, which flows through the city, or

Drowning Creek, about 6 miles to the south appears to be the best surface-

water source available. A storage reservoir would be necessary on
Aberdeen Creek.

Ground water: Aberdeen is near the western edge of the Coastal Plain
Province where the deposits average about 220 feet thick. The deposits
are complexly interlayered sand and clays of the Tuscaloosa Formation.

Rocks of the volcanic slate series underlie the Tuscaloosa Formation, and

surficial sands, several feet thick in most places, overlie the Tusca-

loosa. The yield of wells in the area depends primarily on the thickness

and extent of the sand layers penetrated by the well. The percentage of
sand in the Coastal Plain deposits is on the order of 15 to 25 percent.

The seven wells currently in use are all gravel-packed wells screened
in the sand layers. These wells are reported to yield from 150 to 225 gpm
and average 191 gpm. The total depth of wells ranges from 131 to 210 feet
and averages 171 feet. The combined yield of existing wells is more than

adequate to meet the current demand. It 1s not known whether there is
pumping interference between existing wells, but it is probable that no
significant interference occurs between wells spaced at least 2,000 feet

apart. The chemical quality of the water is generally good. The water is

soft and slightly corrosive.



171

CITY OF ABERDEEN

2 MILES

o Well X Sewage treatment plant \éewage outfall




172

ABERDEEN, MOORE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Well No. 1 | Well No. 4

water (raw;finished)... Raw
Date of collection....... 3-30-66 10-4-72
Copper (Cu)....vovivinnes | o 0.009
Cobalt (Co).vvvvnvrnnnnnn | ——mmmm— .000
Zinc (Zn).ueeeeeeernennen | mmmmmmmm .009
Chromium (Cr)......cievun | —mmmem———— .000
Boron (B)..v.creerinnrcne | ——mmmmm— .000
Strontium (Sr).....veveee | mmmmm—_—0—n .000
Barium (Ba)..eeeeinneone | —mmmme—n —_ .000
Mercury (Hq).ee.ewveeuunnn
Lead (Pb)...eveiernennene | mmmmmm— e .000
Lithium (Li)..eveeerieenen | mmmmmm —.— .000
Cadmium (Cd)...vevvrvrene | mmmmmm — .000
Cyanide (CN)....vvvinnee | .00
Chloride (Cl).....c.c.... 3.5 3.0
Manganese (Mn)........... .01 .003
Iron (Fe).iwewerieeenennn. .12 .000
Calcium (Ca)..veveenennsn 1.7 .5
Magnesium (Mg)........... LS .3
Sodium (Na)..eeeeeeeennn. 3.8 1.9
Potassium (K).......v.... .2 .2
Fluoride (F).v.veveuenn.. 1.2 .0
Silica (Si02)...veveunn.. 6.6 5.3
Bicarbonate (HCO3)....... 4 2
Carbonate (CO3).......... 0 0
Sulfate (SO4)......ccu... .8 .2
Nitrate (NO3)............ 4.2 3.7
Dissolved Solids......... 21 16
Hardness as CaCO03:

Total. cooeeeeeeenennae. 6 2

Noncarbonate........... 2 1
Alkalinity as CaCO3...... 3 1
Specific conductance

(micromhos at 25°C).... 34 18
Ty PPN 5.7 5.5
Temperature (°C)......... 13.0 | TTTTTTTTTT




173

CARTHAGE, MOORE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 1,200 in 1972 (600 metered
customers, 200 of which are in suburban areas).

SOURCE:

Springs; overflow from springs impounded in Town Pond No. 1. Nicks Creek
(supplementary source): The intakes are approximately 300 feet upstream
from bridge on N. C. 22, 6 miles south of Carthage at lat 35°15', long
79°25'. The drainage area of Nicks Creek at the intake is 26.6 square
miles, approximately. Water can be pumped to the treatment plant or to
Town Pond No. 1.

RAW-WATER STORAGE:

Town Pond No. 1, 22 million galloms.
ESTIMATED ALLOWABLE DRAFT:

Estimated allowable draft is 1.8 mgd with a storage of 22 million gallons.
TOTAL USE:

Average (1971) 0.15 mgd, estimated; maximum daily, 0.18 million gallons
estimated.

INDUSTRIAL USE:

0.03 mgd, estimated. Principal users include Carthage Fabrics, Inc., and
Quality Mills.

TREATMENT :

Springs: Lime and chlorination. Town Pond: Prechlorination, coagula-
tion with alum and lime, sedimentation, addition of carbon for control of
taste and odor, rapid Anthra-filt filtration, adjustment of pH with lime,
and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:
0.35 mgd.
PUMPING CAPACITY:

Raw water, 1.0 mgd at Nicks Creek, 1.0 mgd at Town Pond No. 1l; finished
water, 1.4 mgd. ‘

FINISHED-WATER STORAGE:

Two clear wells, 100,000 and 1,000,000 gallons; one elevated tank, 75,000
gallons; one standpipe, 220,000 gallons.

FUTURE PLANS:
None.
WATER-RESOURCES APPRAISAL:

Surface water: Carthage is in an upland area in east-central Moore County
very near the western boundary of the Coastal Plain Province. The area



174

CARTHAGE, MOORE COUNTY

is drained by many small tributaries of the Cape Fear River basin. The
low flow yield of streams in the immediate vicinity is small, ranging
from 0 to 0.005 mgd per square mile. Most small streams occasionally go
dry. For all streams, the average discharge is 0.7 mgd per square mile,
and the 7-day, 2-year low flow averages 0.0l mgd per square mile. The
present sources of water are adequate to meet the needs of the immediate
future. Additional draft could be safely developed by providing storage
at the Nicks Creek intake.

Ground water: Carthage is underlain by Triassic rocks mantled by surficial
sands. Available records of well casing lengths indicate that the
surficial sand layer is relatively thin in the area, probably less than
30 feet in most places. The sand layer is highly permeable and adsorbs
precipitation readily. The springs currently in use are formed at the
contact of the surficial sand with less permeable material. The Triassic
rocks are dense and are not conducive to high yielding wells. The maxi-
mum reported yield from the Triassic rocks is 15 gpm.

The chemical quality of water from the surficial sands is generally
good. The water is generally acidic and slightly corrosive. The chemi-
cal quality of water from the Triassic rocks varies considerably from
place to place but is generally alkaline and moderately hard to hard.



175

CITY OF CARTHAGE

I S¢dIN

<. CARTHAGE

0 | 2 3 4 5

C

%take A Treatment plant

X Sewage treatment plant \Sewage outfall




176

CARTHAGE , MOORE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of Springs Springs Springs Springs

water (raw;finished)... Raw Finished Raw Finished
Date of collection....... 3-28-66 3-28-66 9-25-72 9-25-72
Copper (Cu)...veeeivanen. s 0.020 0.004
Cobalt (CO)uerererennnnnn —————————— | e .000 .000
ZANC CZ0Y s s varvibisne i am shamn —— e .000 .000
Chromium (Cr)....eiviveee | = | e .000 .000
Boron B cu smi san « «oo 5 e | ————————— | ,055 .000
Strontium (Sr)......c.c.. - .000 .000
Barium (Ba)..ioives aenna ————————— | ———————— .000 . 000
Mercury (Hq)..eoveeeeeen. | ——m—mmmm— e e £.0005 <.0005
Lead (PBY . i iefmeeeess - .000 .000
Lithium (Li)esunnunnnn... = .000 .000
Cadmium (Cd)..ivevunvnnnn. - .000 .000
Cyanide (CN)..vevvvennn.. .00 .00
Chloride (C1).....c.v.... 3.5 7.1 6.4 12
Manganese (Mn)........... 02 01 .004 .002
Iron (Fe)iueeiiienennnns .06 .00 .000 .000
Calcium (Ca)evvrreeuenen. 3.4 15 | e | e
Magnesium (Mg)........... .3 S| e | e
Sodium (Na).eeweeevennnn. 1.5 2.3 | mmmmmmemmem | s
Potassimm (K),.veeoeons.s .5 B | e | e
Fluordde (Foo oo s cines . .0 0 | e ) e
Silica (Si02).,.....0veuun. 1.1 3.5 | e | e
Bicarbonate (HCO3)....... 6 30 | e —————
Carbonate (CO3).......... 0 0 | e ] e
Sulfate (SO4)...cvvvuun.. 6,0 11| e |
Nitrate (NO3).....ccvn... .6 L S e
Dissolved Solids......... 26 65 | e | e
Hardness as CaCO3:

o105 i N 10 41 ] e ] e

Noncarbonate........... 4 16 | e | e
Alkalinity as CaCO3...... 5 A e B
Specific conductance

(micromhos at 25°C).... 33 100 | TesEEeems | oo
] e T e ik AH « e s 6.0 S T e
Temperature (°C)......... | ————=——==~ k: ““““““““““““““““““““““““




177

< PINEHURST, MOORE COUNTY

¥ | OWNERSHIP:

\’,
Pinehurst, Incorporated. Total population supplied, about 1,200 in 1972
(595 metered customers, 5 of which are in suburban areas).
O SOURCE:
~

Rattlesnake Creek: water is withdrawn from the creek at two points. The
A upstream site is 1.4 miles north of Pinehurst at lat 35°12'48", long
79°27'44". The downstream site is 1.6 miles north of Pinehurst at lat
35°13'06", long 79°27'48".

Two wells, Nos. 1 and 2.

Well No. 1 (Claxton Well), Mo-80, located at: lat 35°11'33", long
79°28'46". Driller: Carolina Pump and Well Company. Date drilled:
Ak May 1969. Total depth: 172 feet. Diameter: 8 inch. Cased to: 71
y feet. Type of finish: screened. Topography: flat. Aquifer: sand.
Static water level: 69 feet below land surface. Yield: 115 gpm. Pump-
ing level: 117 feet. Pump setting: 147 feet. Type pump: submersible.

Well No. 2 (Race Track Well), Mo-8l, located at lat 35°10'56", long
79°27'57". Driller: Carolina Pump and Well Company. Date drilled:
i 1969. Total depth: 151 feet. Diam: 8 inch. Cased to: 74 feet. Type
aﬁh finish: screened. Topography: flat. Aquifer: sand. Static water
level: 45 feet below land surface. Yield: 225 gpm. Pumping level:
75 feet. Pump setting 110 feet. Type pump: turbine.

RAW-WATER STORAGE:
None.
ALLOWABLE DRAFT:
Istimated allowable draft of Rattlesnake Creek is 0.5 mgd with no storage.

TOTAL USE:

Average (1971) 0.36 mgd, estimated. Estimated use furnished by Moore-

Gardner and Associates and is based on a detailed study of billing
records.

INDUSTRIAL USE:
None.

TREATMENT :

Surface water: Slow sand filtration, addition of phosphate compounds for
corrosion control, adjustment of pH with soda ash, and postchlorination.

Ground water: Addition of phosphate compounds for corrosion control, and
chlorination. Water is treated at the well.

RATED CAPACITY OF TREATMENT PLANT:

Unknown.



178 V//

PINEHURST, MOORE COUNTY

PUMPING CAPACITY:
Surface water: Raw water, gravity; finished water, not metered.
Ground water: 0.4 mgd.

FINISHED-WATER STORAGE:

Two clear wells, 100,000 and 20,000 gallons. Two elevated tanks, 200,000
and 100,000 gallons, one ground storage tank 500,000 gallons.

FUTURE PLANS:

Additional wells will be drilled and the surface water system abandoned--

probably by summer of 1973. Plan to add 2.5 million gallons finished-
water storage.

WATER-RESOURCES APPRAISAL:

Surface water: Pinehurst is in the Sand Hills section in Southern Moore
County. The basin divide of the Cape Fear and Pee Dee Rivers is on the
south edge of the city. The immediate vicinity is drained by small tribu-
taries of Joes Fork, Horse Creek, and Aberdeen Creek. The low flow yield
of streams is relatively high, generally exceeding 0.1 mgd per square
mile. For all streams, the average discharge is 0.9 mgd per square mile
and the 7-day, 2-year low flow is about 0.3 mgd per square mile. Pine-
hurst is not ideally situated for a surface water supply due to the
absence of large nearby streams. The largest nearby stream is Drowning
Creek, about 8 miles southwest of the city. The flow of Rattlesnake
Creek, which has served as a source of supply for many years, is composed

almost entirely of ground water seeping from the highly permeable layer
of surficial sand.

Ground water: Cretaceous sand and clay of the Tuscalcosa Formation under-
lie Pinehurst. Underlying these deposits at a depth of about 240 feet
are rocks of the volcanic slate series, Surficial sands mantle the
Tuscaloosa Formation. The existing municipal wells are screened in the
sand beds of the Tuscaloosa Formation. These wells are 172 feet and 151
feet deep and yield 115 gpm and 225 gpm, respectively. Static water
levels reportedly are 45 to 70 feet below land surface. The potential
for future development of the ground water supply appears to be excellent.

Most of the precipitation that falls passes through the highly permeable
surficial sands to the ground-water reservoir.

The chemical quality of ground water is generally good. The total
amount of dissolved solids 1s low, usually less than 50 mg/l. The water
is both acidic and corrosive with pH values below 6.0 being common.



179

CITY OF PINEHURST

North

. AR

y(_\\\\
] '\
@ ‘I.Mo 8l
1
5 ' Roce Track
N
0 | MILE
——g—t———F —

e Well %ake A Treatment plant

m Sewage treatment plant %woge outfall



PINEHURST, MOORE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of a/ a/ Well No. 1
water (raw;finished)... Raw Finished Raw
Date of collection....... 3-30-66 3-30-66 10-3-72
Copper (Cu)..cviienenrnns 0.007
Cobalt (Co).vvvrnnnnnnnan | mmmmmmmmm | e 000
Zine (M) aeidcerenmoneet ————mmme | e 000
Chromium (Cr).........000 | === | ———————mme .000
Boron (B)eeveeeeeveroneas | mmm——mmmmee | e .000
Strontium (Sr)........... ———————— | 000
Barium (Ba).....oviieeens | mmmm—mmm—— | memm—— 000

Mercury (HgQ)...eevenoenane | mmmmmm—mmmme |
Lead (Pb)uveireneererenne | mmmmmmmmme | e .000
Lithium (Li).....ccieveen | mmmm—mmmme—— | —mmmm .000
Cadmium (Cd)......cccvvee | mmmmmm—me | e .000
Cyanide (CN)......civeven | mmmmmmee—e | e —— .00
Chloride (Cl)......ouuv... 2.5 1.0 2.2
Manganese (Mn)........... .01 .01 .002
ITon (Fe)uveveieneennnne .01 .06 .000
Calcium (Ca)eveeeeenennes .8 1.4 A
Magnesium (Mg).veeeeenn. A .2 .7 iy
Sodium (Na)..oeeweereonnn 1.2 1.2 1.2
Potassium (K)...oveueeennn .1 .1 .2
Fluoride (F).veeieennnn. A .0 .0
Silica (Si02)....c.vur... 4.2 4,2 5.3
Bicarbonate (HCO3)....... 2 4 3
Carbonate (CO3).......... 0 0 0
Suliate (SO04)....... e .8 2.0 .6
Nitrate (NO3).......vo... 2.5 1.0 1.8
Dissolved Solids......... 10 12 13
Hardness as CaCO3:

DO e kio® e s o e vnaonane 4 7 3

Noncarbonate........... 2 4 0
Alkalinity as CaCO3...... 2 3 2
Specific conductance

(micromhos at 25°C).... 12 15 17
I L i ] 5 i AT i S R 5.5 6.5 5.5
Temperature (°C)......... | —=——mmmmmm | mmmmmme | e

a/ Source:

Rattlesnake Creek.




181

ROBBINS, MOORE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 1,100 in 1972 (560 metered
customers, 12 of which are in suburban areas).

SOURCE:

Bear Creek impounded by a low dam. The intakes are at lat 35°26'00",
long 79°35'00", on the south bank of the creek 1/4 mile west of Robbins.
The drainage area of Bear Creek at the intake is 134 square miles, ap-
proximately.

RAW-WATER STORAGE:

Approximately 20 million gallons at the low dam.
ALLOWABLE DRAFT:

Estimated allowable draft is 1.7 mgd with a storage of 20 million gallonms.
TOTAL USE:

Average (1971) 0.49 mgd, metered; maximum daily (8-28-72), 1.01 million
gallons.

INDUSTRIAL USE:

0.20 mgd, estimated. Principal users include Wilson Laurel Farms, Inc.,
and Deering Milliken Textiles.

TREATMENT :

Prechlorination, coagulation with alum and lime, sedimentation, rapid
sand filtration, adjustment of pH with lime, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:

1.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 3.2 mgd.
FINISHED-WATER STORAGE:

One clear well, 340,000 gallons; two elevated tanks, 300,000 and 100,000
gallons.

FUTURE PLANS:
Renovation of the filters is under consideration.
WATER-RESQURCES APPRATSAL:

Surface water: Robbins is in north-central Moore County where the topogra-
phy is characterized by rolling hills with moderate land and stream
slopes. The area is drained by Bear Creek and its tributaries. The low-
flow yield of streams in the immediate vicinity is small, ranging from 0O
to 0.005 mgd per square mile. Streams with as much as 75 square miles
drainage area occasionally go dry. The average discharge of all streams
is 0.65 mgd per square mile and the 7-day, 2-year low flow averages 0.03



182

ROBBINS, MOORE COUNTY

mgd per square mile.

Robbins occasionally experienced water shortages prior to con-
struction of the dam on Bear Creek. The estimated allowable draft of the
present facility is adequate to meet the needs of the immediate future.
If the demand for water increases significantly, it could be met by en-
larging the dam on Bear Creek.

Ground water: Rocks of the volcanic slate series, consisting of slate,
schist, and related rocks underlie Robbins. Water in the slate moves
along bedding and clevage planes, and through fractures, and is stored in
the overlying mantle of weathered rock. The slate weathers to a clayey
soil that is as much as 50 feet thick in the area. Reported well depths
range from 70 to 200 feet with most wells being from 80 to 120 feet deep.
Reported well yields are as high as 50 gpm. The water is slightly cor-
rosive and locally may contain undesirable concentrations of iron.



183

CITY OF ROBBINS

c“t‘

North

/0/7* - Ra
ROBBINS -

al,sb”

-

\<moke A Treatment plant
(X Sewage freotment plant %ewoge outfall

2 MILES




184

ROBBINS, MOORE COUNTY

ANALYSES
(In milligrams per liter)

Source, or type of
water (raw;finished)...

Date of collection.......

Finished

3-28-66

Finished

9-25-72

Copper (Cu).....ciuvecunnn.
Cobalt (Co)..ivvinnnnnn..
Zine (Zn) ..o iennennnns
Chromium (Cr)............
Boron (B)...o.vvnuen.. ..
Strontium (Sr)
Barium (Ba)...eeeeeeesn..
Mercury (Hg@).e.vevewuunn.
Lead (Pb)uiereenenennnnn
Lithium (Li)..eueerunnnnn
Cadmium (Cd)...vevvnnnnn.
Cyanide (CN).........uun.
Chloride (Cl)............
Manganese (Mn)...........
Iron (Fe)uive i eneennn
Calcium (Ca)..veeveeennn.
Magnesium (Mg).......... s
Sodium (Na)...eeeeeeeunnnn
Potassium (K),..cvvu....
Fluoride (F).....cuvuu....
Silica (Si02)............
Bicarbonate (HCO3).......
Carbonate (CO3)..........
Sulrfate (SO4).,...........
Nitrate (NO3)......ouvv...
Dissolved Solids.........

8 97
20 26
0
2.8 16
.6
42 70
12 35

16 21

22

0.004
.000
.000
.000
.000
.000
.000

<.0005
.000
.000
.000
.00

28

Specific conductance
(micromhos at 25°C)....

1. 3

Temperature (°C).........

49 98

B




______~

181

ROBBINS, MOORE COUNTY

. OWNERSHIP:

Municipal. Total population supplied, about 1,100 in 1972 (560 metered
customers, 12 of which are in suburban areas).

SOURCE:

Bear Creek impounded by a low dam. The intakes are at lat 35°26'00",
long 79°35'00", on the south bank of the creek 1/4 mile west of Robbins.
The drainage area of Bear Creek at the intake is 134 square miles, ap-
proximately.

RAW-WATER STORAGE:
Approximately 20 million gallons at the low dam.
ALLOWABLE DRAFT:

Estimated allowable draft is 1.7 mgd with a storage of 20 million gallons.
TOTAL USE:

Average (1971) 0.49 mgd, metered; maximum daily (8-28-72), 1.01 million
gallons.

INDUSTRIAL USE:

0.20 mgd, estimated. Principal users include Wilson Laurel Farms, Inc.,
and Deering Milliken Textiles.

TREATMENT :

Prechlorination, coagulation with alum and lime, sedimentation, rapid
sand filtration, adjustment of pH with lime, and postchlorination.

RATED CAPACITY OF TREATMENT PLANT:

1.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 3.2 mgd.
FINISHED-WATER STORAGE:

One clear well, 340,000 gallons; two elevated tanks, 300,000 and 100,000
gallons.

FUTURE PLANS:
Renovation of the filters is under consideration.
WATER-RESOURCES APPRAISAL:

Surface water: Robbins is in north-central Moore County where the topogra-
phy is characterized by rolling hills with moderate land and stream
slopes. The area is drained by Bear Creek and its tributaries. The low-
flow yield of streams in the immediate vicinity is small, ranging from 0O
to 0.005 mgd per square mile. Streams with as much as 75 square miles
drainage area occasionally go dry. The average discharge of all streams
is 0.65 mgd per square mile and the 7-day, 2-year low flow averages 0.03






182

ROBBINS, MOORE COUNTY

mgd per square mile.

Robbins occasionally experlenced water shortages prior to con-
struction of the dam on Bear Creek. The estimated allowable draft of the
present facility is adequate to meet the needs of the immediate future.
If the demand for water increases significantly, it could be met by en-
larging the dam on Bear Creek.

Ground water: Rocks of the volcanic slate series, consisting of slate,
schist, and related rocks underlie Robbins. Water in the slate moves
along bedding and clevage planes, and through fractures, and is stored in
the overlying mantle of weathered rock. The slate weathers to a clayey
soil that is as much as 50 feet thick in the area. Reported well depths
range from 70 to 200 feet with most wells being from 80 to 120 feet deep.
Reported well yilelds are as high as 50 gpm. The water is slightly cor-
rosive and locally may contain undesirable concentrations of iron.







183

CITY OF ROBBINS

| 2 MILES

1 =

—

\<ntoke A Treatment  plant
X Seworge treatment plant \</Sewoge outfall







185

SOUTHERN PINES, MOORE COUNTY

OWNERSHIP:

Municipal. Total population supplied, about 9,000 in 1972 (4,000 metered
customers, 600 of which are in suburban areas).

SOURCE:

Mill Creek impounded in Southern Pines Lake: The intake is at lat
35°12'54", long 72°24'06", in Southern Pines Lake about 1 mile north of
Southern Pines. The drainage area of the lake is 1.9 square miles.

RAW-WATER STORAGE:

Southern Pines Lake, 175 million gallons.
ALLOWABLE DRAFT:

Not determined. Carryover storage analysis required.
TOTAL USE:

Average (1971) 1.06 mgd, metered; maximum daily (6-19-70), 1.98 million
gallons.

INDUSTRIAL USE:
0.15 mgd, estimated.
TREATMENT :

Prechlorination, coagulation with alum and lime, sedimentation, addition
of carbon for control of taste and odor, rapid-sand or anthracite fil-
tration, addition of phosphate compounds for corrosion control, adjust-
ment of pH with lime, postchlorination when required, and fluoridation.

RATED CAPACITY OF TREATMENT PLANT:
2.0 mgd.
PUMPING CAPACITY:

Raw water, 2.0 mgd; finished water, 2.0 mgd. Raw water normally flows by
gravity to the plant but is pumped when lake level is low.

FINISHED-WATER STORAGE:

One clear well, 500,000 gallons; three elevated tanks, 100,000, 200,000,
and 500,000 gallons.

FUTURE PLANS:
None.
WATER-RESOURCES APPRAISAL:

Surface water: Southern Pines is in the Sand Hills section in southern
Moore County. The immediate area is drained by small tributaries of
Little River of the Cape Fear River basin and tributaries of Drowning
Creek of the Pee Dee River basin. The low-flow yield of streams is
relatively high, generally exceeding 0.1 mgd per square mile. For all
streams, the average discharge is 0.9 mgd per square mile, and the 7-



186

SOUTHERN PINES, MOORE COUNTY

day, 2-year low-flow averages about 0.3 mgd per square mile. The reser-
voir currently in use has a capacity large enough to meet the needs of